For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

<+

N~ T

2 oy 4l

S} " u

—

® e

2 A\_”,/VA@V 2!

o \J/A,_S\v Dy ﬁ A\A\N\a \
( L~

\\\mxwwvvﬁ B

‘_ \ uwrm_ J.Hw i
“ X hS ‘\m. |

{
2 .! Y /

Jm} /

x H\‘.‘w.l- -- K

A==V

N

Ny

=

) iguv-&\\}um “m /Mnu_mnw :/
A\Y __ ,
\

38" Deck Assembly S/N 359000 & Below

2130 Tractor S/N 326,006 & Up

[ .n
40 xwau \.W./
Arm.,_\v H A\mmn/v v A\O// Ar_mg\v
N ~—r /m.\\

T

Illll[uw/.,..”v.

®0eOE [ S @I\ K
h3\ \h\ .rwv Am@ / Av/ ~ A/U \_\Rw Qﬁ. M
< ® N :@ A/“.\N, o, R
N N\ 2 v - mw, \

ry
22 = S
T 7

| . aa

; \ / - |UHI Tt T ~—y—=o= f

/ Ammwu. \ 2U \w )

\ IS

\ oy
vmmu\ e S NN
\ .
h“l - - i
2

Yoo

Mvdr//l

e
"~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 2 of 87
38" Deck Assembly S/N 359000 & Below

Ref#  Part Number Qty S/P/F  Description
1 17863 1 S  Skirt, Extension
2 603-0181 1 S  Plate Assembly, Mounting
3 603-0199 1 Handle, Tension
4  603-0200 1 S  Bracket, Front Lift
5 703-1413 1 Cover, LH Belt
6 703-1693 1 S  Bracket, Hinge Mounting
7 703-2182 1 S Cover, RH Belt
8 703-2559 1 Bracket, Handle Stop
9 710-0167 3 /P Bolt, Carriage, 1/4-20 x .50
10 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62
11  710-0520 1 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
12 710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
13  710-3021 5 /P Screw, Hex Cutting, 5/16-18 x .62
14  710-3178 2 /P Bolt, Carriage, 3/8-16 x .75 GR5
15  711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
16 711-3224 1 Spacer, .395 x .75 x .440
17  711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
18 712-0271 3 /P Nut, Hex Sems, 1/4-20
19 712-0287 4 S Nut, Hex, 1/4-20
20 712-0431 8 S  Nut, Hex Flange Lock, 3/8-16
21  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
22  712-3010 5 S Nut, Hex, 5/16-18 GR5
23  712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
24  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
25 714-0115 1 S Pin, Cotter, 1/8 x 1.0
26  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
27  726-0106 1 S Cap, Speed Nut
28  731-1032 1 S  Deflector Assy, Chute (Includes Ref No 6, 15,
27 & 31)
29  731-3005 1 /P Roller
30 732-0262 1 S  Spring, Extension, .88 OD x 6.12
31 732-0602 1 S  Spring, Torsion
32 732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
33 732-3127 2 S  Spring, Compression
34  734-0973 2 /P Wheel, Deck, 5 in Dia
35 736-0270 4 /P Washer, Bell, .265 x .75 x .062
36 736-0272 2 S  Washer, Flat, .510 x 1.0 x .060
37  736-0275 5 S  Washer, Flat, .34 x .68 x .062
38  738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
39 738-507B 2 Bolt, Shoulder, .50 Dia x .434 Lg
40  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
41  738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
42 747-3172 1 S Rod, Front Lift
43  747-3188 2 Pin, Mower Support
44  759-3730 1 Deck Assy w/Graphics
777-9192B 1 S  Graphic, Rider Danger
777-1043 1 Graphic, Man & Machine
777-9341 1 S  Graphic, Assemble Chute
777-3947 1 S  Graphic, Tension Lever
45  777-1584 1 S  Graphic, Danger
46  736-0921 2 S  Washer, Lock, 1/2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 87

,///w(\w\, / \N,‘ / / \.\ ‘ \a ,,, ! | & \
T R«V\ 5 | A/ /o —
g/ 't / / m-\ ,.]//,/W\ ,FWTW,_EW
B N /wnwununuuulﬂ
€ VA WA Y =
N \ “ gin
) VN Y /lﬂiﬁg ) @)
R rYy4 \ [ O
\ / a/ / ey / g4 & :
AN AR A 2,
/ ‘/ VAT Vﬂ%j/uflm +
&\ ey [T\ e w
S Sy /Ag O
A ;S S / /
PN \\u\ \ \A v /N q
O %NL P\ V[N =
\ e ) T] o
\ W s/ =
\ / N i/ \\“nw///, / \ il \ o \ \ / // m
\ L ) \__\\ W % / I / AN\ ey
g / 4 \\\;M i /o @/ f—3 w\m@ x) Awnwvmm.\v AH.\ﬁ P
e ey R -L = =
3 0C WY ) .S .
< AN /// ‘nnu\ N4 _m“\ o \\Hcrmnww -
3 M Y \w\\ [ 74 & ,A”
Qo m_ JA . W.IHWMNKM\ \\J ﬁ \“AMMHHHHHHUWH ,Ilamumv R\HHHWHH\A_, //
58 A\ N L T g7 [\ |
28 ( N 8L e N\ N YA
m pd 24 \wz/ AN s/ \N\ ’ \ g m.mnw Vv/\ X //
S B 2NV S S 21 BT
N N i 7/ 4
N> -Z ) ﬂ
o] N )
<€
N o
5 0
R MadS)
S N ! O L
E 2 e )
™ = Py S P
— 00 (Ere ( /va o
N ™ Ge gy :



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
38" Deck Assembly S/N 359001 & Above

Page 4 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0181A-0498 1 S  Plate Assembly, Mounting
2 603-0199 1 Handle, Tension
3  603-0200-0498 1 S  Bracket, Front Lift
4  603-0408-0498 1 Deck Assembly, 38" w/out Front Wheels
4  603-0408A-0498 1 Deck Assembly, 38" w/Front Wheels
777530010 1 S  Graphic, Danger Top/RH Deck
777530014 1 /P Graphic, Tension Lever
777530018 1 /P Graphic, Safety Top/LH Deck
777530012 1 S  Graphic, Assembly Chute
5 703-1693-0498 1 Bracket, Hinge Mounting
6  703-2559-0498 1 S  Bracket, Handle Stop
7  703-3237-0498 1 /P Shield, RH Pulley
8  703-2945-0498 1 S  Shield, LH Pulley
9 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62
10 710-1260A 3 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
11 710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 710-3178 3 /P Bolt, Carriage, 3/8-16 x .75
13 711-0792 1 S Pin, Hinge, .25 Diax 6.75 Lg
14  711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
15 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16
16  712-3004A 5 /P Nut, Hex Flange Lock 5/16-18 GR5
17  712-3006 4 /P Nut, Hex, 1/4-20
18  712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
19 712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
20 714-3004 1 Pin, Cotter, 3/32 x 1.25
21  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
22  726-0106 1 S Cap, Speed Nut
23  731-1032 1 S  Deflector Assy, Chute (Includes Ref No 5, 13,
22 & 26)
24 731-3005 1 /P Roller
25  732-0262 1 S  Spring, Extension, .88 OD x 6.12
26  732-0602 1 S  Spring, Torsion
27  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
28  732-3127 2 S  Spring, Compression
29  734-0973 2 /P Wheel, Deck, 5 in. Dia
30 736-0270 4 /P Washer, Bell, .265 x .75 x .062
31 736-0272 4 S  Washer, Flat, .510 x 1.0 x .060
32 736-0921 2 S  Washer, Lock, 1/2
33  738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
34  738-507B 2 Bolt, Shoulder, .50 Dia x .434 Lg
35 738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
36 738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
37  747-3172 1 S Rod, Front Lift
38 747-3188 2 Pin, Mower Support
39 777530145 1 S  Graphic, Danger
40  703-1890 2 S  Wheel, Deck w/Fitting
737-0280 2 S  Lube Fitting
41  738-3056 2 S  Bolt, Shoulder, 1/2 x 2.5
42  736-0105 2 /P Washer, Bell, .401 x .870 x .063

WWW.mymowerparts.com



Page 5 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

38" Spindle Assembly S/N 359000 & Below

2130 Tractor S/N 326,006 & Up

T M

\
ﬁ AN
// /. /W//
s 1)// w}
48] V

(™) ﬁ A/UX — V, (

NN ,
me B w T w\ - _rmrm 1"
,-l..mnu w_.T. P
P /

WT@ - — q\ \.,\!A/

Za\ N¢ Amw_
A 2 y .‘r\

T

R

\‘. % !, i.(f;\\-....
mw A A.n
\ é

h W\mmw/.

\\h/ \n;/u:\i/ Amﬂ_\ V ,/MU\

B
..:—1»-

_

LN \QW/ ‘\_HM..HI
Aev & 5) A/-m\, i

_“ ._f ._/ H N \nm“\v U (\\\
=39 d o - ® £
;m £ H ,,Am A/_ﬁ\, V
A\ M@/u A/ﬁw\ .w _ﬂ , ‘R \u _
Ryl
)\ LEé o
A Y \ﬁ 7
,m—\“uwu__su... -Hnmuumwv _m lAAHrT.i] 4!;\ _. ﬁ T. éwvzrq
T T T h_\ _
INS g ©)
OO Y
(=)
@ (@) (@ N (),
SORRONO) ®OW T
L =L T T T >
J..__mv 4 { VB @ m 0 A _w 3o (1), e —
=N/} A'} Pyt 9 Q) o

2 7 [ I

\H % +

Af
NS S NG
(@) & TR OW (@)
DN ~
A/mw\u

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
38" Spindle Assembly S/N 359000 & Below

Page 6 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 703-1387 4 S  Cup, Spindle Hdn
3  703-1650 2 /P Plate, Spindle Mounting
4  703-2463 1 S  Arm, Idler
5 710-0520 1 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0923 1 /P Screw, Hex Cap 5/8-18 x 3.0 GR5
7  710-1010 1 /P Screw, Hex Gap 1/2-20 x 3.0 GR8
8  710-3005 6 /P Screw, Hex Cap 3/8-16 x 1.25 GR5
9 711-3171 4 S  Spacer, .755x1.25x .44
10 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
11  712-0431 7 S  Nut, Hex Flange Lock, 3/8-16
12 712-3018 2 S Nut, Hex, 3/4-16 GRS8
13  712-3026 2 S  Nut, Hex Jam, 3/4-16 GR5
14  714-0135 2 S  Key, #91 Woodruff, 1/4 x 3/4 Hdn
15  716-3020 2 S  Snap Ring, Internal
16  721-3018 4 S Seal Oll, 1.25 x 1.874 x .25
17  732-0262 1 S  Spring, Extension, .88 x 6.12
18  732-3115 1 /P Spring, Extension, 1.25 x 8.15
19 736-0100 1 /P Washer, Flat, .531 x 1.25 x .036
20 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100
21  736-0258 6 /P Washer, Flat, .385 x 1.0 x .135
22  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Hdn
23  736-3014 2 /P Washer, Flat, .781 x 2.0 x .105
24  737-3000 3 S  Fitting, 3/16 Drive Lube
25  741-0338 2 /P Bearing, Flange, 3/4 ID x 53 Lg
26  741-0524 2 S Bearing, Ball, .62 1D x 1.57 OD
27  741-3028 4 S Cone, Bearing
28  741-3030 2 S  Spacer, Bearing
29  759-3817 2 /P Blade, Low Lift, 19.38 Lg
759-3831 2 /P Blade, Hard Coated Low Lift, 19.38
759-3816 2 /P Blade, Bagging, 19.38 Lg
759-3832 2 /P Blade, Hard Coated Bagging
30 748-3020 2 S  Spacer
31  750-0656 1 /P Spacer, Idler Brkt .50 ID x .75 OD x 2.25 Lg
32  750-3132 1 S  Spacer, Pulley .635 1D x .88 OD x 1.25 Lg
33  754-3029 1 S  Belt, Spindle, A-Section x .59 Lg
34  754-3055A 1 S Belt, PTO, B-Section x 112.4 Lg
35 756-0627 1 S  Pulley, Flat Idler, 3.5 OD
36 756-3008 2 /P V-Pulley, 4.62 OD
37  756-3070 1 S  Pulley, Double
38  759-3226 2 S  Housing w/Cups, Spindle
39  759-3369 2 S  Kit, Shaft w/Seal
40  759-3665 2 S  Spindle Assembly, Blade

WWW.mymowerparts.com



Page 7 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

38" Spindle Assembly S/N 359001 & Above

2130 Tractor S/N 326,006 & Up

,

.mymowerparts.c

LA
® uz A
\ - n
/ , A, \ / oo -~ / (3
\N\ \..”ﬂ/ / - |1H,HHH@m \AM WWHHHU/,, // S22
© & Y \4 = b ®
- Wi / \ =
a— @;..ﬁHI@iW 2 V — ) }( S8 \
[ \ AN A/
/ \ / \ V SN T o
/ [ R)EE BREOQE@
k\ \ \ m \ \ / !
EHREE ,, |
(& @0




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
38" Spindle Assembly S/N 359001 & Above

Page 8 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0172-0498 1 S  Pivot Arm, Double Pulley
2 603-0181A-0498 1 S  Plate Assembly, Mounting
3  703-2463-0498 1 S Arm, Idler
4  710-0520 1 /P Screw, Hex Cap, 3/8-16 x 1.5 GR5
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0 GR5
6 710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0 GR8
7  710-1260 8 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
8 710-1336 2 S  Bolt, Spindle, 3/4-16 x 4.25
9 712-0239 1 S Nut, Hex Center Lock, 1/2-20
10 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
11 712-3078 2 /P Nut, Hex Flange, 3/4-16
12 716-3020 2 S  Snap Ring, Internal
13 721-3018 4 S Seal Oll, 1.25x 1.874 x .25
14 732-0262 1 S Spring, Extension, .88 x 6.12
15  732-3115 1 /P Spring, Extension, 1.25 x 8.15
16  736-0100 1 /P Washer, Flat, .531 x 1.25 x .036
17  736-0179 1 S  Washer, Flat, .531 x 1.25 x .100
18  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Hdn
19  737-3000 3 S  Fitting, 3/16 Drive Lube
20 741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
21  741-0524 2 S Bearing, Ball, .62 ID x 1.57 OD
22  741-3028 4 S Cone, Bearing
23  741-3029 4 /P Cup, Bearing
24  741-3031 2 S  Spacer, Bearing
25  748-3065 4 S  Spacer, Deck Spindle
26  750-0656 1 /P Spacer, Idler Brkt .50 ID x .75 OD x 2.25
27  750-3132 1 S  Spacer, Pulley .635ID x .88 OD x 1.25
28  750-3190 2 S  Spacer, Bearing .780 x .963 x .7777
29  750-3191 2 Spacer, Bearing 1.615 x 1.86 x .8427
30 754-3029 1 S  Belt, Spindle, A-Section x 59 Lg
31  754-3055A 1 S Belt, PTO, B-Section x 112.4 Lg
32  756-0627 1 S  Pulley, Flat Idler, 3.5 OD
33  756-3070 1 S  Pulley, Double
34  756-3089 2 V-Pulley, 4.0 Dia
35 759-3829 2 Blade, 3 In One, 19.38 Lg
759-3970 2 Blade, Low Lift
36 918-3129 2 S  Spindle Assembly, Blade (Includes Ref Nos
13, 22, 23, 24, 28 & 29)
37 731-1643A 1 S  Plug, Mulch
38  710-0597 1 /P Screw, Hex Cap, 1/4-20 x 1.0 GR5
39 712-3006 1 /P Nut, Hex, 1/4-20
40  712-3087 1 /P Nut, Wing, 1/4-20
41  736-0173 1 /P Washer, Flat .28 x .74 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 87

2130 Tractor S/N 326,006 & Up

ission

6-Speed Transm

. O ®
(¢ N e e 7 &t
- ~ ~ \ \,ymk.MWMW\/hwu_ MRU / \ A —_— — _\ \\ \
Y . g
Yyl o (F A PSR _,Y.TI-; ~£) (@) Mwm@.m ........ (@ m.\_
(=) @\ / Ve OAY'S ,ﬂ, A.w/ @ v}f y
" A/ B S ,M'\N Mu e e —— A J
- IT ru!\(\ o / ifl ._-W \ ﬂruv m “ m.\ \ \
AS, T .wmo / (« _,m .ﬁ_v {3 n,z / « \ \ e Jru}m ) \ / omm
3 NG P s \mw K A) v \\ \..Y---A /- ,/ N/ ) \}--...--;- a
N A VA V/ .m\ OIS PR [ ( S
) ANNAL “ T % Az Lo m T: \,iw N N e N \ (&)
\“wi ~ \ Nm» &.@\\S N s O ARG MW»:?.A o) @ A .m‘ )
. - — w0 // 7 — g \\ // el _.”.. N e “-. e ] o
ORIy DA }wéy%,,.w. Nf Do me ﬂww N\ Mﬂww 5@ / & () O
- TR \, [“m“ A / 2
7/ / .muuwumm,p AL e ey ® / &= W
137, & ,,,.;_w. E_ AGER G -7 ) 3%” ~ )
./w._w.mr\ W: M:./ m w , x P - > \ /S . rm v r@ \ awrv Nu
¢ /y.rmm, < M Fmv\ \ -.l.mm,.irr - Aw...\ﬁfhhuv ! . mwv / /v\m/ \\ M .A =
» ﬁv s s.% _ _‘rm mf N mmw\ /S (@S (@) \". \ \fﬂnﬂ 8z W
, r.”‘ ~ / J/ — e ™ . P =
ey S / © Tiu“_v o A\ﬁ\w , \ \ ™) \ &) @)
= T iy . N
é@ }mﬁm ka = Y N \“\ / ®E
- (VTN / .M, N _ll - muuw_ y
v e D O DAY =
/el @ m,ww_,.aw,,,, B/ @y T B ‘ig R 5@ E
/ Ty Dy (@ o / , ‘ SR mw.,,wunu -(--rs :
! & 8 N ™ S o SN 7 H V -
/ N e v mgv / K Y (ST J e
\\ AN an?v - . Jaulflnwwnl NWA \\u?M MﬂW/XF - v_
o _mw#}alm\_n v/ Y Sy e 4|mmulh AN
N €)) — <o ,fw T\ &G ST T e / -
; e \ W L —— S o A‘,%,
\\ e ﬂ\ B /. =+ / =
\\ JMNﬂNMM_ i\m o w \mwxu llllll A\muv // N\
s &) s () (@)
AN , imm LS =) ~ / =
§ _T;,,_.J AEE
AN e 0 @ ®
L & (3

an\v



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
6-Speed Transmission

Page 10 of 87

Ref#  Part Number Qty S/P/F  Description
1 611-3008 1 Axle Assy, LH, 11.9" Lg
2 716-3015 2 Ring, Inverted Retainer
3  721-3020A 2 S Seal Oll
4  741-3033A 2 S Bearing
5 716-3018 2 Ring, External Retaining
6 619-3025 1 Housing, LH Axle
759-3746 1 Sealant, Ultra Grey, 2 0z Tube
7  710-1008 16 Screw, Hex L-Wash Tapp, 3/8-16 x 1.88
8 727-3085 1 S  Dipstick, Oil
9  715-3045 4 S  Bushing, Dowel
10 619-3037B 1 S  Housing, LH Differential Replaces 619-3037
by Also Ordering:(2) 715-3045 Dowel Bushing;
710-1346 Plug & 736-0600 Washer.
759-3746 1 Sealant, Ultra Grey, 2 oz Tube
11  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
12 736-0463 5 S  Washer, Flat, .25 x .62 x .052
13  710-0788 15 /P Screw, Hex Wash Hd Tapp, 1/4-20 x 1.0
14  737-0177 1 /P Plug, 1/2-14 NPTF Used with 619-3037 LH
differential housing
710-1346 1 /P Screw, Plug, M14 x 1.5 x .827 Used with
736-0600 Flat Washer for 619-3037B
Differential Housing
15  715-3038 2 Pin, Slotted Spring, 7/16-1.0 Used with
619-3037 and 619-3038 LH and RH
Differential Housings
715-3045 2 S  Bushing, Dowel Used with 619-3037B and
619-3038A LH and RH Differential Housings
16  741-0361 3 S Bearing, Ball
17  736-3101 1 Washer, Flat, .68 x 1.25 x .060
18  717-3353 1 Gear, 27T Drive, Sixth
19 717-3354 1 Gear, 23T Drive, Fifth
20 717-3344 1 S  Gear, 20T Drive, Fourth
21 717-3351 1 Gear, 17T Drive, Third
22  717-3352 1 Gear, 15T Drive, Second
23 717-3349 1 Shaft, Drive w/First
24  736-3123 1 S  Washer, Flat, .765 x 1.125 x .030
25  736-3122 1 Washer, Wave, .79 x 1.125 x .012
26  717-3347 1 Gear, 36T Bevel
27  717-3350 1 Gear, 14T Reduction
28  717-3357 1 S  Gear, 18T Shift, Sixth
29  717-3358 1 Gear, 22T Shift, Fifth
30 717-3359 1 Gear, 24T Shift, Fourth
31 717-3360 1 Gear, 27T Shift, Third
32 717-3361 1 Gear, 40T Shift, Second
33 717-3362 1 Gear, 58T Shift, First
34  750-0991 1 /P Spacer, Neutral
35 717-1180 1 Block, Differential Pinion
36  718-3029 1 Collar, Shift - LH
37  718-3030 2 Spacer, Shift Key
38  712-3009 1 Nut, Hex Center Lock, 5/16-18 GR5
39 7360371 \WWW. myimower par . E&)IBY3 x .875 x .062



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

6-Speed Transmission

Page 11 of 87

Ref#  Part Number Qty S/P/F  Description
40  718-3021 1 Arm, Key Shifter
41  750-3104 1 Spacer, .316 ID x .44 OD x .263 Lg
42  710-0376 1 /P Screw, Hex Cap, 5/16-18 x 1.0
43  710-0573 1 Screw, Hex Cap, 5/16-18 x 1.25 GR5
44  718-3028 1 Collar, Shift - RH
45  710-3245 3 Screw, Socket Hd Cap, #10-32 x 1.25
46  732-3074 1 Spring, Shift Key
47  714-3028 3 Key, Shift
48  715-3044 3 Pin, Dowel, 3/16 x 7/8 Lg
49  711-1039A 1 Shaft, Shift
50 736-3119 1 Washer, Wave, .84 x 1.12 x .016
51  741-3057 3 S Bearing, Ball, .787 x 1.85 x .551
52  717-3345 1 Gear, 44T Reduction
53  717-3346 1 Shaft, 9T Output
54  741-3037 2 S Bearing, Ball
55  710-0151 4 /P Screw, Hex Cap, 3/8-24 x 2.0
56 619-3013 2 Cover, Differential
57  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
58  736-0431 AR S  Washer, Flat, 1.0 x 1.56 x .015 Thk
59 736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
60  736-0420 AR S  Washer, Flat, 1.0 x 1.56 x .040 Thk
61 717-1159 1 Gear, 60T Bull
62 717-1119 2 Gear, 14T Differential Side
63  717-1190 4 Block, Differential Thrust
64 717-1120 4 Gear, 10T Differential Pinion
65 717-1178 2 Shaft, Cross
66  717-1173 1 Shaft, Cross, .50 OD x 3.485 Lg
67 712-3054 4 /P Nut, Hex Lock, 3/8-24
68  710-0642 1 /P Screw, Hex Wash Hd Tapp, 1/4-20 x .75
69  736-0270 1 /P Washer, Bell, .265 x .75 x .062
70 703-2180 2 Support, Interlock Shaft
71 711-3341A 1 Shatft, Interlock Shift
72  718-3020 1 Interlock, Shift
73  710-3276 2 Screw, Socket Hd Cap, 1/4-20 x 1.0
74  721-3033 2 O-Ring, 1/2 ID x 5/8 OD
75 741-0862 1 /P Ball, Detent, .250 Dia
76  732-0863 1 S  Spring, Detent
77 618-3031 1 Arm Assy, Shift
78  712-0291 2 S  Nut, Hex Center Lock, 1/4-20
79  721-3029 1 S  Seal, Shift Shaft
80 761-3019 1 Drum, Brake
81  732-3077 1 Spring, Brake
82  761-3020 2 S  Shoe, Brake
83  732-0152 1 Spring, Compression
84  703-2191 1 Arm, Brake
85 618-3060 1 S  Plate, Brake
86  761-3028 1 Actuator, Brake Shoe
87  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
88  611-3009 1 Axle Assy, RH, 15.6 Lg
89 619-3024 1 Housing, Axle - RH
759-3746 1 Sealant, Ultra Grey, 2 0z tube
90 715-0129 1 Pin, Spirol, 1/8 Dia x .812 Lg
91  718-3036

WWW. mymowerpartge@@‘rﬁ'ﬁ



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 12 of 87
6-Speed Transmission
Ref#  Part Number Qty S/P/F  Description
92  710-0642 1 /P Screw, Hex Wash Hd Tapp, 1/4-20 x .75
93 716-0171 1 S  Ring, Retainer
94  703-2190 2 Shim, Interlock Shaft Support, .030 Thk
95 703-2189 1 Shim, Interlock Shaft Support, .015 Thk
96 619-3038A 1 Housing RH Differential Replaces 619-3038

by also ordering (2) 715-3045 Dowel Bushings.
759-3746 1 Sealant, Ultra Grey, 2 0z Tube

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 87

2130 Tractor S/N 326,006 & Up

Air Intake And Filtration

et
A"u.\ v

~o /N
A Tt
; .m.n_"v N
&/
\“““..nuuu/.u.a‘ 4///\\,,,
p “““.‘“ Y :l:ﬂnn/ A/ [Te]
NY R
/ (&)
‘Ac r’ fUA\ \ . ‘\
S Nl e
N TN
Wy /au
Ly) ~
Y
A”“ “T// . \

e O -
® /O

/ T \,

.

/ .
4 AN .
/ A / ,AZV ./ T~ \
A \\ = m h W
,” V \ A\,m_m/w
[ oA /)
- / o
= \ N
(F)
M ~ ///b!
= N
N /A,...v
/ﬂ/ A\_mw,/w —~
N

e /
N W
N

o8

. \““
/l,." \ ////////
5, ) |

.__u.. mm

////.'r . \
. /
ﬂkU!wa..umanlllI N \

Z N =

(/ \?aa A ~J
\ =" --”ﬂl?LV\\ \
N (G )/ & \\
~—. IIIII.I &m\
lIllI..n“w \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Air Intake And Filtration

Page 14 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-12-755-84 1 S  Kit, Fuel Recovery (Includes 2-4, 7-10, 13,
and 15-18)
2 KH-12-041-01 1 /P Gasket, Carburetor
3 KH-M-0629116 2 Stud, M6 x 1.0 x 116
4 KH-12-041-02 1 /P Gasket, Air Cleaner
5 KH-12-123-07 1 /P Tube, Air Cleaner
6 KH-12-094-06 1 Base, Air Cleaner
7 KH-12-041-09 1 /P Gasket, Collector Plate
8 KH-12-211-02 1 Bolt, Carriage, M6 x 1.0 x 22
9 KH-12-146-14 1 S Plate, Air Cleaner
KH-12-109-08 1 Cup, Fuel Spit Back Replaces KH-12-146-14
by Ordering Kit # KH-12-755-84
10 KH-12-018-04 1 S Retainer, Ring
11 KH-12-126-47 1 S Bracket, Air Cleaner
12 759-3547 1 S Element, Air Cleaner
13 KH-24-032-03 1 /P Seal, Inner Air Cleaner
14 KH-52-083-01 1 S Pre-Cleaner, Element
15 KH-12-096-35 1 /P Cover, Air Cleaner Element
KH-12-096-37 1 Cover, Air Cleaner Element Replaces
KH-12-096-35 by Ordering Kit # KH-755-84
16 KH-12-100-01 1 /P Wingnut, Element Cover
17 KH-12-096-41 1 S Cover, Air Cleaner Base
18 KH-25-341-03 1 /P Knob, Air Cleaner Cover

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 15 of 87

2130 Tractor S/N 326,006 & Up

7 o ¥ Z

" ® 7.2 &

g @ Ty 855 ob

‘m{\ \\u (D) & _ waw\z 285 mm\ _

e Y Jo
,m/ M “ w &\ ~

‘ \ = run”m“
_.ﬂQO

/411 vx \ y /ﬁ N \\ WVu
, m.\_ &m _\\ / \\ ® T ., ._m v
,,/\Ww \\ ‘. .\. |(..M N MWW.I“N“‘, | Awn m' o m“
() /| et .. N
ey & QOJ,“ﬁy ‘/ \
a® \ / (= ,m,, \
T T \
,///JW. Mm ) /”ﬂ/
" v\\%f
&) \\ o

/ Prs ,/m.H.HH.HH\\ -,z,‘”

< NN
LY~ \-.-Whl.lll mﬂ ! / // ﬁ
7 FESNIT e

- .

ey rrv..;.n N

1\ o ~o d/ AL L. HMHIHX.‘”mmMn
, \m ”mwmw!u o, y/ (o) Al y wu- V...;_yv 1

\\ <Ry ) N

m _ j ) €

| —

Battery, Electrical Components And Switches

N~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Battery, Electrical Components And Switches

Page 16 of 87

Ref#  Part Number Qty S/P/F  Description
1 629-3020 1 S  Wire Harness, Main S/N F309G and prior
629-3068 1 S  Wire Harness, Main S/N G019G and after
725-0157 4 /P Tie, Self-Clinch Cable
726-0154 5 S  Tie, Pushmount
726-3055 9 Clip, Cable
2  629-3031 1 Wire Harness, Indicator Light
3 703-2866 1 Bracket, Clutch Switch
4  710-0237 1 /P Screw, Hex Cap, 5/16-24 x .62
5 710-0751 1 /P Screw, Hex Cap, 1/4-20 x .625 GR5
6  710-0599 2 /P Screw, Hex Wash Hd Tapp, 1/4-20 x .5
7  710-0936 2 Screw, Truss Hd Tapp, #6 x .62
8 712-0271 1 /P Nut, Hex Sems, 1/4-20
9 721-0342 1 S  Gasket, Silicone
10 723-0445 1 S  Strap, Battery Retainer [Serial No. 359001
and Above - used with 725-1707B battery
(Includes Ref. No. 30)]
11 723-3064 1 Strap, Battery Retainer [Serial No. 359000
and Below - used with 753-0608 battery
(Includes Ref.No. 30)]
12 725-0340 1 Cover, Terminal Black
13  725-1346 1 S Nut, Ignition Switch
14 725-1347 1 /P Cap, Ignition Switch
15  725-1365 3 S  Bulb, Indicator
16 725-1381 2 S  Fuse, 20 Amp
17  725-1648 1 S Relay
18  725-3007A 1 /P Cover, Terminal Red
19  725-3159 1 S Hour Meter
20  725-3163 1 S Switch, Ignition
21  725-3164A 1 S  Switch, Interlock (Brake)
22  725-3166 2 S  Switch, Snap Mount Normally Closed
23  725-3233 1 S  Switch, PTO
24  725-3234 1 S Switch, Seat
25  725-3237 1 Cover, Terminal Red
26  725-3242 1 S  Adapter, PTO Harness
27  725-3251 1 S  Module, Voltage Sensor
28  729-0207 2 Holder, Fuse (S/N 359000 and Below)
729-0357 2 Holder, Fuse w/Mounting Clip (S/N 359001
and Above)
29  729-0209 1 Clip, Fuse Holder Mounting (S/N 359000 and
Below)
30 732-0696 1 Hook, Wire Rectangular
31 736-0607 1 /P Washer, External Lock, 5/16
32  753-0608 1 /P Battery (S/N 359,000 and Below)
725-1707B 1 S  Battery (S/N 359,001 Thru 389,000) (S/N
016G thru KO37G)
725-1707C 1 S Battery (S/N KO037G thru 1018G)
725-1706 1 S  Battery S/N1018G to present)
33  759-3476A 1 S  Key, Ignition (Set of 2)
34  759-3693 2 S  Bulb, Head Lamp

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Battery, Electrical Components And Switches

Page 17 of 87

Ref#  Part Number Qty S/P/F  Description
35 759-3749 1 /P Battery Cable Hardware (Set of 2) (Used with
753-0608 Battery)

710-3015 2 /P Screw (Used with 725-1707B/C)
712-0271 2 /P Sems Nut (Used with 725-1707B/C)

36  759-3750 6 Cap, Battery (Used with 753-0608 Batt.)
725-0691 6 Cap, Battery (Used with 725-1707B Batt.)

37  783-0462 1 /P Bracket, PTO Switch Retainer

WWW.mymowerparts.com



Page 18 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Blower Housing And Baffles

e 3 R PR h\\q“../_
Mnmmwnflillllil.._. ri....\\\.
y i ..vr.._..i.....l...is....A\ _n.,,_z |
" ..I-.I.III.IL\ \ f!“”.
"
,,,..__ﬁmmmmm
- W
.\, P
( e ) )

m;... mmne /

!u nnnnuuuunnu—

n-.AIIIIIIIIII....II!\\\\\\\ “ —
g —————y \\\Il- l.li.lll.lll.-
P "N ¢ e
/ A/ \\ q 7
( N\ (4
V7, \ |
B ( \\ \ \
Ai.v Y \ // // L //M/ \

.....ll..un\ \\

\ | \ / /I.”y....l..l!-lll //
b}ba. ....... 1 =\
\

\ \ (/ / (@
/” r‘_\“]nnvv - \\ \\
nr..\ !/ \

/ =
///(\\ e
II!!!!I..._._HHII - bnl;mmm_\ T
‘xln.._un“
\\l-....‘ A _ mm, ‘_ \“
A - A\mw .m_.mnn”-;.-...\...\....
/!f\.\ -

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Blower Housing And Baffles

Page 19 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0545010 5 /P Screw, Hex Flange, M5 x 0.8 x 10
2 KH-12-063-08 1 /P Baffle, Cylinder Head
3 KH-M-0645016 3 S  Screw, Hex Flange, M5 x 0.8 x 16
4  KH-25-154-02 3 Clip, Mounting
5 KH-12-063-14 1 Baffle, Cylinder
6 KH-12-146-07 1 /P Plate, Blower Housing
7  KH-M-0545020 3 /P Screw, Hex Flange, M5 x .8 x 20 (Engine
Spec No 22508)
KH-12-086-37 3 Screw, w/Washer, M5 x .8 x 20 (Engine Spec
No 22531)
8 KH-12-027-32 1 Housing, Blower (Engine Spec No 22508)
KH-12-027-55 1 S  Housing, Blower (Engine Spec No 22531)
9 KH-12-063-05 1 Baffle, Intake Side
10 KH-24-086-18 2 Screw, Hex Head
11  KH-X-25-92 2 Washer, Plain
12 KH-24-468-10 1 Washer, Plain 1/4" (Engine Spec No 22531)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

AN \Hl
e DLy

N~ ) =S e ,
% AN (0 T8
— PN \ / T e/ \\\\\\ v \.lM/
(@) A «V“ } lHW“lMW“unuH“H” NM \\ ll
o /ﬂl\\ \H ” V.J.u e /\
~ a _"m/l..rwvf.
@ ) =
=) -
(] Lﬁ/ ,TW/_ \\\\.h / ul
£ ®" © ) ©
- / W,
~ (Y R
Afa\v r,m\v / Cwmc /
L ™ /
N .ﬂmw,.ﬂ-\.,\., T
W
L Ve
\\ Ny ) [
gk
° JQ“.\\ n
/Am\ W
/.,x,_ s
\\* / &
AR @
/ v!u\ [ .mm.,nmv\\ /A AW_ vfiﬁ
/wuv \ e,
/ AWite L) 4
. S~/ \§
: ® Y., ) N
o) Co - QA
@ .um,w N/ SO NGRe "~
A.n\v v . A I..v \ \ W —
(%] /A,m\ / N \\\ \ / e
o A J/ \\\\u / \\ o \ b4 / 3
S e Nt /&Y gl
™~ h 3 \ \\\I./ ! L -u-
O) -t v ﬂD,/ \\ l A\ \AA <t v \.‘»..\ \‘\
> o) 7 &) / A /R
£ ® \ .
U m .ﬁifﬂt A .u,wm ,,5 ” M :,v ,/
& (7)) mm A ) .\Jw I.rVLw.urM
© v ) & A
m [ 7 \\M”vu Jﬂ) VA
2O e , &
O] , . .
S e \%
o — L A,m L\
(@]
Z = u Xy
N5 N N Wmm%
=0 N, \ N PN
g go] & A@W
Q —
m S o NN
= M Af$w.. Wu Am\
S % < NS
— =
[q\ s}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Brake And Control Pedals S/N 359,000 & Below

Page 21 of 87

Ref#  Part Number Qty S/P/F  Description

1 603-0321 1 Shaft Assy, Brake

2 603-0322 1 Shaft Assy, Forward/Reverse

3  618-3060 1 S Plate, Brake

4 703-2191 1 Arm, Brake

5 703-2570-0498 1 S Pedal, Forward

6  703-2573-0498 1 S  Pedal, Brake

7  703-2582 1 S  Actuator, Reverse Switch

8 703-2804 2 Plate, Bearing Mounting

9  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
10 710-0623 2 /P Screw, Hex Wash Tapp, 3/8-16 x .75 Lg
11  710-0796 1 /P Screw, Truss Mach Tapp, #12 x 1.5
12 710-3000 2 S  Screw, Hex Cap, 3/8-16 x .75 GR5
13  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
14  711-0415 1 S Pin, Clevis, 3/8 0D x 1.62 Lg
15 711-0736 1 /P Ferrule, Adjustment
16 711-3295 1 S Pin, Clevis, 1/4 OD x 2.38 Lg
17 712-0271 1 /P Nut, Hex Sems, 1/4-20
18  712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
19 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
20 714-0104 6 S  Pin, Internal Cotter, 5/16 Dia x 1.12
21  714-0145 4 S  Pin, Internal Cotter, 3/8 Dia x 1.625
22  731-3165 1 S  Lever, Park Brake
23  731-3167 1 S Pad, Reverse Pedal
24  732-0152 1 Spring, Compression
25  732-0418 1 Spring, Extension, .38 OD x 2.10 Lg
26  732-0463 1 S  Spring, Extension, .75 OD x 5.0 Lg
27  732-0756A 1 S  Spring, Torsion
28  732-3077 1 Spring, Brake
29  732-3099 1 Spring, Compression, .5 OD x 2.23
30 732-3117 1 Actuator, Neutral Switch
31 735-3048 1 Pad, Forward Pedal
32  735-3049 1 S  Pad, Brake Pedal
33  736-0185 1 S  Washer, Flat, .406 x .75 x .063
34  738-0255 1 S  Bolt, Shoulder, .375 Dia x .181 Lg
35 741-3065 4 S  Bearing, Hex Flange Split
36 747-3216 1 Rod, Brake
37 747-3219 1 Rod, Park Brake Engagement
38 761-3019 1 Drum, Brake
39 761-3020 1 S  Shoe, Brake
40  761-3028 1 Actuator, Brake Shoe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 22 of 87

Amw:
N,
£ 5T
ﬂ ) , mM ) , Nﬂnnu.“ /
N
7 [ m\, s
Wi A o R "
/mﬂw. VA / A/n.\V og) N U..L\ N S
2 e N /S T ® mw ) \®®
a \ ,, n(v\ ‘U/H,M/A\n Nu\\\ .ATM

A& \A\ !AT(...IH ﬂW(r\.ﬂv

NS S
v@ \\ 4 @ \.,m,_ﬂ, A

= v

WWW.mymowerparts.com

. NN
"\
/ I\
Y L
,mr/ N\ N
%\ S g W,
/,\MWA:._ AN
1 _/ /fl. ‘V/ o/
w@/x\ Vi
/M\ \‘
Jz
(& \\

”"” )

/{rll o .|l\ '

Brake And Control Pedals S/N 359,001 & Above

2130 Tractor S/N 326,006 & Up



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Brake And Control Pedals S/N 359,001 & Above

Page 23 of 87

Ref#  Part Number Qty S/P/F  Description

1 603-0321A 1 Shaft Assy, Brake

2 603-0412 1 Pedal Assy, Reverse

3 603-0413 1 Shaft Assy, Forward/Reverse (Use on Mfg

Date 1308 and Before)
603-0697 1 Shaft Assy, Forward/Reverse (Use on Mfg
Date J018 and After)

4 603-0419 1 Cam Assy, Control

5 603-0421 1 S Plate Assy, Disengagement

6  703-2570A-0498 1 S Pedal, Forward

7  703-2573A-0498 1 S Pedal, Brake

8 703-2804 2 Plate, Bearing Mounting

9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11 703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wash Tapp 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wash Tapp 3/8-16 x .75
18  710-0642 6 /P Screw, Hex Wash Tapp 1/4-20 x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap 3/8-16 x .75 GR5
21 710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38 Lg
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Int Cotter 5/16 Diax 1.12 Lg
31 714-0145 6 S  Pin, Int Cotter 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring, Extension, .38 OD x 2.1
37  732-0463 1 S  Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-0824 1 S  Spring, Ext, .437 OD x 1.32
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S Shoulder Bolt, .50 OD x .840
48  741-3065A 4 Bearing, Hex Flange Split
49  741-3073

WWW. mymov?erﬁmg Ctoppy 375 %58 %25



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 24 of 87
Brake And Control Pedals S/N 359,001 & Above

Ref#  Part Number Qty S/P/F  Description
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51 747-3216 1 Rod, Brake
52  747-3219 1 Rod, Parking Brake
53  747-3299 1 Rod, Connecting (Mfg Date E067 and Before)
(Replace by Ordering 759-3935)
759-3935 1 /IPIF Rod, Connecting
54  747-3307 1 Rod, Cruise
55  748-3060 1 Latch, Cruise
56  618-3060 1 S  Plate, Brake
57 703-2191 1 Arm, Brake
58 710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
59  732-0152 1 Spring, Compression
60 732-3077 1 Spring, Brake
61 761-3019 1 Drum, Brake
62  761-3020 1 S  Shoe, Brake
63  761-3028 1 Actuator, Brake Shoe
64  747-3341 1 S Rod, Rear Connecting (Mfg Date EQ77 to
1308)
747-3341A 1 /P Rod, Rear Connecting (Mfg Date J018 and
After)
65  747-3344 1 S Rod, Front Connecting (Mfg Date EO77 to
J018, Replace by Ordering 759-3935)
747-3383 1 /P Rod, Front Connecting (Mfg Date JO18 and
After)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 87

2130 Tractor S/N 326,006 & Up

Bulkhead, Dash Panel And Engine Controls

lm P \mmmW'
N
y ) ()
7 AN
&h 7
= 7 !..HV..L
fmm mumnmnw.l.unmmm
\\!llll....rdrlU. \?
o /
) 74
2/ N \A
|ﬁ(\f ey n\\\~\ _
& == pr
QAL feg )
. 2™ / % @
i = ™
E z % V w,
N / A\Wv
§ s
O s
N AN
\ )

™\,

\ & @

__ ,5 v A/H.\

L]
B uu.
L ../HHI s/
L

m “‘uuuuuﬂﬂv

m m@ﬂ

L
) () (

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Bulkhead, Dash Panel And Engine Controls

Page 26 of 87

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-2562B 1 Bulkhead, Lower (Mfg Date Prior to HO17)
703-3108 1 S/IF Bulkhead, Lower (Mfg Date HO17 and After)
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625 GR5
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Truss Hd, #8-32 x .38
6 712-0142 1 /P Nut, #8-32
7 712-0397 2 S Nut, Wing w/Bell Washer 1/4-20
8 720-3024 1 S  Seal, Push-on Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137 1 S  Panel, Dash
777-1703 1 S  Graphic, Ignition Switch (Serial No. 359000
and Below)
731-3137A 1 /P Panel, Dash
777120306 1 /P Graphic, Ignition Switch (Serial No. 359001
and Above)
13 731-3161 1 S  Knob, Throttle
14  731-3166 1 Boot, Intake
15 736-3128 4 Washer, Flat, .285 x 1.75 x 10
16  746-3035 1 /P Control, Throttle
17  746-3051 1 S  Control, Choke
18 747-3226 1 Rod, RH Mounting
19  747-3227 1 Rod, LH Mounting
20 777120312 1 /P Label, Dash
21  710-0136 1 /P Screw, Hex Cap, 1/4-20 x 1.75 GR5 (Mfg Date
HO17 and After)
22  736-0342 1 Washer, Flat, .283 x .75 x .030 (Mfg Date
HO17 and After)
23  731-3232 1 Roller, Hood Latch (Mfg Date HO17 and After)
24  712-0271 1 /P Nut, Hex Sems 1/4-20 (Mfg Date HO17 and

After)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 87

2130 Tractor S/N 326,006 & Up
Clutch And Neutral Linkage

- 5
|
CHV. Ammwm/
\ . N
\\\\\q‘ o mmw /lrimﬁw
h\\ A/ mrhv ﬂWW,
e, i
Yo o &~
_— P g NP
Aa_ ) T TR
~—’ AN -
w4
.\tam_!l
L
“w_._s \y(‘“\
LA
Ar\.nu., V_
/ﬁ\\
AN : / i
N\ \ —
A\ 00/ \. | {
SN I n7
,A o v N e o~
L ) b .dm: 4
~ o ——— Tl
— ,-_,\Yi..l.,l \e\ A\ S, .ll%dﬂﬂ .\.r.”d..‘
-, &, L o NI N
-~ Y g .-m.f.nv, 7
, .A’.J:u”hul;.muunu__?.‘r S o

. o N e

,
T ) Jm/ /
[ Ax..n.mm,, S
—— : II.‘ A
& Y

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Clutch And Neutral Linkage

Page 28 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assy, Control
2 710-3242 2 Screw w/Patch, Set
3 732-3125 1 Spring, Extension, .477 OD x 1.68 Lg
4  703-2441 2 Arm, Neutral
5 716-0111 1 /P Ring, Snap, .875 Shaft
6 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
7 736-0176 2 S  Washer, Flat, .25 x .93 x .120
8  750-0918 1 Spacer, Centering
9 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
10  710-0190 1 /P Screw, Hex Cap, 5/16-18 x 4.0
11 736-0119 1 S  Washer, Lock, 5/16
12 712-0291 1 S  Nut, Hex Center Lock, 1/4-20
13  736-0463 1 S  Washer, Flat, .25 x .62 x .052
14  703-2439 1 Bracket, 6-Speed Neutral
15  718-3015 1 Arm, Clutch/Brake
16 711-3384 1 Ferrule, 5/16-24 Thrd
17  712-0423 1 Nut, Hex Center Lock Jam, 5/16-24
18 747-3224 1 Rod, Shift Interlock
19 714-0104 1 S  Pin, Internal Cotter

WWW.mymowerparts.com



Page 29 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Clutch Assembly

S

G \
\ AN
o // — ///
&) —— N\
Amn.\Y |||||||||||||| - “.\MUJ,\.\V // m\_ms_/v \ \ !
\A\ ﬂ”vr.f.ll L YH V ”~ // y /..NW.)/ // -
S~ Amumm\.(/v /AAM# J/ / Av”m.\v &
[ o0 p———— e e N o~
/ImnuW/ ;m G \ ””.un/\\ \ A mw {
[ IN

A / // fn. : . \II
= / -
J v \\ @ sm“

/ \\\‘ \.1/

) \\\l\\l\-!mmhw \ d “ \ \)U/
A/”m.\wul\ _—C nmmw ) uvu.\ - vx\ w o mmuwmmw)ﬂ /_WN:,
(ey—" -~ AWM {M e \ B y mmmmmﬁ N“ R (=)
¥~/ Pt I e =] [« WM ~ /V e \ \ A\ ~ I....!In_vm 3 Aﬂ-ﬂvmw ’ Af!\,mmumm“ y e \_”,/V
/ \ 2oy A0
// kvl,mymmwm \\ s Nl
/////// MNV/ mu“umwmaf\/v\\ - \\A ;7:V
SN 4G -/ -~ hﬁ.
\ A\ b \
s G - .
S~ S S & , N AN ‘mey m__w Fn - _m%_
,—,IM / \ / YU / / m \ -
A,n,/— \I.A 4 A /, ““ m “\DﬂﬂMﬂm ﬁ / / \v “ W yd
- mmﬂ\v ,hm@\v AW\V nwmmm__ // .G\ @ ‘.\,v/ T i@ Awnn., 4
........ - CEIAN BV w Okt \ (&
6, &T-%--ﬁw.umm” @m_\%@ﬁ. W @\ ° / \
S/ S Amwl mmm. ) vam.\\ \ \
/S NG AN o \ \
\\ , \\ , e A\ hﬂmwwlrlvﬂ\jm Jm. _/MH\V // ///
\)A\ - . / ! Am. § /r
¥ P A %, ,

v \.\ A oA
& @@ ®®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 30 of 87
Clutch Assembly
Ref#  Part Number Qty S/P/F  Description
1 619-3042 1 Housing, Front Clutch
759-3746 1 Sealant, Ultra Grey, 2 0z tube
2 619-3041 1 Housing, Rear Clutch
3 7413057 2 Bearing, Ball, .787 x 1.85 x .551
4  718-3003 2 Fulcrum, Clutch
5 741-3040 2 S  Bearing, Angular Contact
6 618-3020 2 S  Carrier Assembly, Clutch
7  718-3004 8 S  Plate, Clutch
8 703-2133 8 S  Disc, Friction
9 717-3355 1 Gear, 18T Drive
10 736-0551 4 S  Washer, Thrust, .793 x 1.369 x .039
11 717-3363 1 Gear, 36T
12 710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
13 736-0463 4 S  Washer, Flat, .25 1D x .62 OD
14  712-0291 2 S Nut, Hex Top Lock, 1/4-20
15  741-3067 2 S  Bearing, Needle, .825 x 1.368 x .078
16  710-0788 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x 1.0
17  711-3323 1 Shatft, Clutch Input
18 711-3324 1 Shaft, Clutch Output
19 710-1323 2 Screw, Hex Plug, 3/8-16 x .438
20 736-0564 AR Washer, Flat, .793 x 1.368 x .015
21  736-0565 AR Washer, Flat, .793 x 1.368 x .020
22  736-0566 AR Washer, Flat, .793 x 1.368 x .025
23  736-3107 2 S  Washer, Flat, 1.25 x 1.80 x .062
24  727-3115 1 Tube Fitting, 1/2 Hose, 3/4-16 Thrd
25  750-3077 2 Spacer, Clutch, .915 x 1.25 x .148
26  736-0287 AR S  Washer, Flat, .793 x 1.24 x .060 Hdn
27  736-0562 AR S  Washer, Flat, .793 x 1.368 x .005
28  736-0563 AR Washer, Flat, .793 x 1.368 x .010
29  731-1480 1 /P Vent, Plastic, .50 ID Hose
30 731-1481 1 Cap, Plastic Vent
31  731-0588 1 Line, Fuel, 1/2" ID 7.75 Long
32 726-0324 1 S Clamp, Hose
33 736-3104 AR S  Washer, Flat, 1.25 x 1.80 x .015
34  736-3126 AR S  Washer, Flat, 1.25 x 1.80 x .005
35 736-3127 AR S  Washer, Flat, 1.25 x 1.80 x .010
36 736-0567 2 /P Washer, Flat, .390 x .687 x .062
37 736-0134 1 /P Washer, Flat, .812 x 1.38 x .10
38  711-3325A 1 Shaft, Clutch Actuator
39  715-3045 2 S  Bushing, Dowel
40  721-3033 2 O-Ring, 1/2 ID x 5/8 OD
41  721-3035 2 S Seal Oll
42  618-3057 1 S  Gear Assembly, 16T Reverse Idler
43  738-3096 1 Shaft, Reverse Idler Gear
44  736-0344 2 S  Washer, Flat, .385 x 1.0 x .030
45  736-3102 1 Washer, Flat, .510 x .86 x .030
46  741-3068 1 Bearing, Needle, .787 x 1.024 x .625
47 741-3072 1 S Bearing, Needle, .787 x 1.024 x .787
737-3025 1 /P Qil, Clutch (1.31 pt)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 87

2130 Tractor S/N 326,006 & Up

Crankcase

A\E w m AWHV
/ “” /
/wri \‘ MI v fr)u.{
¢ v 7 mﬂ v
m S a n.mmw
T
\
/N
&N

AEJ

muv ll..
.\.AL(,__(N Avvw \\
“Mf _mma”w,,,__ \
™~ mrr - v“_A _
\ nnﬂn._.u\.u / d\_x._l

.
f.f{/ r...(\

ﬂ.n.\

.,

/’

N
oy
4_ ev
N

A ! ll)...””./ / \IHJ \ . V.
Vi =iy

nc\ /

N, e

,/,Alrtxv . A 3‘;_
/H % Ny

X m,/,

T
\W \I/IJ\ ll..A\ M

uuwnuuur

-~ -/I
,

@

AJ.

_ *_, _ {

./,l \W\immm

__\muyﬂ

f ,iﬁam-lx b/ r«uk\, N, [Jfk{ Af,\k

@
e dd A
nn., ST N.ﬁ

]
@

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Page 32 of 87

Crankcase
Ref#  Part Number Qty S/P/F  Description
1 KH-X-75-10 2 S  Plug, Solid Sq Head, 3/8 NPTF
2 KH-12-032-03 1 /P Seal, Crankshatft
3  KH-12-755-64 1 /P Kit, Gov Cross Shaft (Incl Ref #7)
4  KH-M-631015 1 /P Washer, Governor Shaft
5 KH-12-032-01 1 Seal, Governor Cross Shaft
6 KH-X-25-102 1 S Washer, Plain, 1/4
7  KH-12-380-04 1 Pin, Governor Hitch (Engine Spec No 22508)
KH-12-154-05 1 Pin, Governor Hitch (Engine Spec No 22531)
8 KH-12-380-03 4 S  Dowel, Locating (Engine Spec No 22508)
KH-12-380-17 4 S  Dowel, Locating (Engine Spec No 22531)
9  KH-12-144-02 1 Shaft, Governor Gear
10 KH-SM-631005 1 S  Washer, Governor Gear Thrust
11 KH-12-043-05 1 /P Gear, Governor Assy
12 KH-12-380-01 1 /P Pin, Governor Regulating
13  KH-12-144-26 1 /P Shaft, Balance
14  KH-12-422-07 AR S  Shim, Camshatft, .0280
KH-12-422-08 AR S  Shim, Camshatft, .0300
KH-12-422-09 AR S  Shim, Camshatft, .0320
KH-12-422-10 AR S  Shim, Camshatft, .0340
KH-12-422-11 AR S  Shim, Camshatft, .0360
KH-12-422-12 AR S  Shim, Camshatft, .0380
KH-12-422-13 AR S  Shim, Camshatft, .0400
15 KH-12-010-21 1 S  Camshaft Assy (Includes Ref #16)
16 KH-12-089-18 1 S  Spring, Actuating (Engine Spec No 22508
KH-12-089-31 1 S  Spring, Actuating (Engine Spec No 22531
17  KH-52-139-09 1 S  Plug, Cup
18 KH-12-874-01 1 Piston w/Ring Set, Std
KH-12-874-10 1 Piston w/Ring Set, .08mm O.S.
KH-12-874-02 1 Piston w/Ring Set, .25mm O.S.
KH-12-874-03 1 Piston w/Ring Set, .50mm O.S.
19 KH-12-018-02 2 Retainer, Piston Pin
20 KH-12-108-01 1 Ring Set, Std
KH-12-108-02 1 Ring Set, .25mm
KH-12-108-03 1 Ring Set, .50mm
21  KH-12-067-05 1 /P Rod, Connecting, Std
KH-12-067-06 1 /P Rod, Connecting, .25mm
22  751-3140 1 S  Drain, Oll
751-3142 1 Cap
23  751-3141-12 1 S Hose, Oil Drain
KH-12-755-82 1 S  Gasket Set
KH-22508 1 Engine Complete (Mfg Date Before H318)
KH-22531 1 Engine Complete (Mfg Date After 1018)
KH-12-522-30 1 Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 87

2130 Tractor S/N 326,006 & Up

Crankshaft

‘-111.::.

/
A_ ™ —T........._._,..._........_._..._._______A"_ﬂ._.—v

If_l
rrlrlli‘

r N, 1‘n
£ =

\
.m""...._.......i._‘___ ,,.._
b

“..._M_mm”“__ \
\Y iy h.,,u

___
A ‘__m_n__._r._...“....“....._....
___

, e, .._!._.-:-!_.1_.1
_ ““..ﬁ.,_ NG

__.-rl

__-..Il-.-.

b

i
....._.-_..

Y nj--“
_ g ..__._-_...-_r__ ui
_.__ u

-
, ___
s

.:..._-.___-

/

/ _
“ —--r.-.i__

!

/ o
“.__L_“ ‘_,_.
Mg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 34 of 87
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-12-014-37 1 S  Crankshaft (Includes Ref No 2)
2 KH-12-139-01 1 Plug, Cup

WWW.mymowerparts.com



Page 35 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Cylinder Head, Valve And Breather

@) /,
////
// =
o= > N @D
N\
//
o) ///
= N
/ \
) a9 ————— \\ —
g A ¢ =06\
\ — .ME vn\\ |
// ~ /,//K'n \\\ SV P hhwv
/,,, D @ q“_.nq_ e (@)
// @wuu,a_u__-n $) Ar [ —— mp )
\ / N e
L@ 7
) /
/ s N\ -
&) M P-.,,,,,”“ e,
\ A Ea
0 ¢ mm nann.uw AV
\\\
® N\
??\i\.@/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Cylinder Head, Valve And Breather

Page 36 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-12-318-06 1 S  Cylinder Head (Engine Spec No 22508)
KH-12-318-19 1 /P Cylinder Head (Engine Spec No 22531)
2 KH-12-041-08 1 S  Gasket, Cylinder Head
3 KH-12-112-13 1 Spacer, Head Bolt, Exhaust Port
4  KH-12-086-15 5 S  Screw, Cylinder Head, M10 x 1.5 x 81
5 KH-12-173-01 2 /P Cap, Valve Spring
6 KH-12-755-03 2 /P Kit, Retainer
7  KH-12-089-01 2 S  Spring, Valve
8 KH-12-016-01 1 Valve, Exhaust, Std
KH-12-016-02 1 Valve, Exhaust, .25
9 KH-12-017-01 1 Valve, Intake, Std
KH-12-017-02 1 Valve, Intake, .25
10 KH-24-032-05 2 S  Seal, Valve Stem
11  KH-X-75-23 1 S  Plug, Allen Hd. 1/8" Pipe (Engine Spec No
22531)
12 KH-25-186-01 2 /P Arm, Rocker
13 KH-12-599-03 2 Pivot, Rocker Arm
14  KH-M-640034 2 S  Screw, Pivot Rocker M6 x 1.0 x 34
15 KH-12-411-01 2 S Rod, Push
16  KH-25-351-01 2 S Lifter, Valve
17 KH-12-096-12 1 S  Cover, Valve w/Nipple (Engine Spec No
22508)
KH-12-096-07 1 S  Cover, Valve w/Nipple (Engine Spec No
22531)
18 KH-M-05454010 1 Screw, Breather Reed Ret. M5 x 0.8 x 10
19 KH-12-018-03 1 Retainer, Breather Reed
20 KH-12-402-02 1 Reed, Breather
21  KH-12-445-05 1 Strap, Lifting
22  KH-12-326-09 1 S  Hose, Breather
23 KH-X-426-9 1 S Clamp, Hose
24 KH-12-468-05 1 Washer, Flat
25 KH-M-0645020 4 S  Screw, Hex Flange, M6 x 1.0 x 20
26 KH-M-0645025 1 S  Screw, Valve Cover M6 x 1.0 x 25
27  KH-12-755-81 1 /P Kit, Cylinder Head [Includes
6-15,24,KH-12-041-01 (2),KH-12041-02, and
KH-12-041-03.]
28  KH-12-755-74 1 /P Upgrade to Current Rocker Arm Assy (Order
KH-12-755-74, Includes Ref No 12 & 13)
KH-12-113-69 1 Graphic, OHV Engine

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

&% A,wuv
“— e _,/./ —
_m N v wi. VA _.:v
™ \BWW ﬁx,\ A
7 oy N
> e _mmw_ (&
2R e —.
a ww n\wmy,/ _mmuw ‘ nhwv, A\.wv <
A / &m, ~ o‘.m\H\m“u T mm
WX\ s
AR
‘n\ //,/ /, ~ ,wv,/v«v Q ,,”/ £ A\ mmu/v
SN / ,,A”, AN
= % @ Jro
(@ N\ \ \ @ ,y WAVEO

S

- ¢ N\ J
{ nc/v / \ N }nv\“.; J,__
TN® & S
/lIII// My mn ,' Yir ,\V
xfm v,m (€ m \oo,/'
v v \, Ama (
@ _

\.‘

© &
\ V) m__m)!
“w M
A0S
) AR/ 5
) L AT

2130 Tractor S/N 326,006 & Up

Drive Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 38 of 87
Drive Line
Ref#  Part Number Qty S/P/F  Description
1 603-0191 1 /P Shaft Assy, Drive
759-3764 2 /P Kit, Drive Barrel
2 618-3121 1 Clutch Assembly For components see "Clutch
Assembly" illustration and parts list
3 618-3021 1 S  Pinion Assy, Input
4  618-3059A 1 Transmission Assy, 6-Speed For components
see "Transmission" illustration and parts list.
5 703-2687 AR Plate, Drive Shaft Spacer
6 710-0190 4 /P Screw, Hex Cap, 5/16-18 x 4.0 GR5
7  710-1260 2 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
8 KH-24-086-16 2 S  Screw, Hex Patch, M8-1.25 x 50mm (Same as
710-3258)
9 710-3288 8 Screw, Hex Patch, 1/4-20 x 1.62 GR5
10 710-3290 5 Screw, Hex Wash Hd Tp 3/8-16 x 1.25
11 712-0262 1 /P Nut, Hex Center Lock Jam, 3/8-24
12 719-3096 1 /P Adapter, Drive Shaft
13 721-0261 1 O-Ring, 2.75 x.103
14  725-0157 1 /P Tie, Self-Clinch Cable
15  726-0205 1 /P Clamp, Hose
16 731-3095 1 S  Fan, 10 Blade Cooling
17  736-0105 1 /P Washer, Bell, .380 x .88 x .063
18 736-0119 4 S  Washer, Lock, 5/16
19  736-3008 2 S  Washer, Flat, .312 x .750 x .119
20  736-3099 1 S  Washer, Spring Wave, 1.96 x 2.44 x .06
21  737-0296 1 /P Vent
22  737-0299 1 Fitting, Elbow
23  748-3037 4 S  Nut, Fan, 1/4-20
24  748-3050 1 /P Adapter, Clutch
25  759-3330 1 /P Line, Fuel, (10" Bulk, P/N 759-3330)
759-3330 1 /P Bulk Line, 10'

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 87

2130 Tractor S/N 326,006 & Up

Engine Controls

N
A,_@r.f-;.
(D)
Ny o
/
y
o
|
A\Mﬂ;_
e’
|
™ !
() 9
~
- Ty}
&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Engine Controls

Page 40 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-25-158-11 1 /P Bushing, Throttle
2 KH-12-090-14 1 Lever, Choke, Upper
3  KH-12-079-08 1 /P Linkage, Choke, Upper
4 KH-12-079-04 1 Linkage, Throttle
5 KH-25-158-08 1 /P Bushing, Linkage
6 KH-M-0545010 2 /P Screw, Bracket, M5 x 0.8 x 10
7 KH-12-126-15 1 Bracket, Choke Mount
8 KH-12-237-01 1 Clamp, Cable
9 KH-M-545016 1 Screw, Clamp, M5 x 0.8 x 16
10 KH-M-0545010 1 /P Screw, M5 x 0.8 x 10
11  KH-M-0641060 1 S  Nut,M6x1.0
12 KH-M-0642025 1 S  Screw, Gov Arm, M6 x 1 x 25
13 KH-12-089-17 1 Spring, Governor
14  KH-230117 1 Spring, Linkage
15 KH-M-545016 1 Screw, Throttle Cntrl, M5 x 0.8 x 16
16 KH-12-112-07 1 Spacer, Throttle Control
17 KH-12-090-13 1 Lever, Throttle Control
18 KH-12-146-05 1 Plate, Control
19 KH-M-0541050 1 Nut, Hex, M5 x .8
20 KH-M-0645016 2 S  Screw, Control Plate, M6 x 1 x 16 (Used on
Engine Spec #22508)
KH-M-0664020 2 Screw, Control Plate, M6 x 1 x 20 (Used on
Engine Spec #22531)
21  KH-M-545016 2 Screw, Cable Clamp, M5 x 0.8 x 16
22  KH-12-237-01 2 Clamp, Cable
23  KH-12-090-19 1 /P Lever, Governor

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 87

|

~ R

@™ © ™

N

2130 Tractor S/N 326,006 & Up

k3,

=

>

= .
o A m V,
C N
< J
£l 7Y
m .\ /ran.ll ..\ v

O /(..lll.\ll.\ ~ e
= Q X
= PN
(@)]

c

L

=) /
/H A\ ‘mm_/v

\hv

rAIIIllIIIi.I ~ \ﬂ

// \

~, “., L AN

7

ay M\

DN

J\\\ ‘_an

\ /n
\
f‘,

\)
Afe

J

/!
/
-

\ ,
A

\

4

)
//, ° / \Aw

).

¥

AR

v

\vv A\a_/_

L—

_

/

e

(t

rl

/%

fri
i
/

d

/

-

7 &

.

2) (@)

=,

4

.

.
lﬂ'd:.ﬂy
~

L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Engine Mounting And Muffler

Page 42 of 87

Ref#  Part Number Qty S/P/F  Description
1 951-3000A 1 Muffler Assembly (Mfg Date Prior to H157)
951-3001 1 S  Muffler Assembly (Mfg Date H157 to Present)
(Replaces 951-3000A by Ordering Part
Number 751-0653 and 703-3099)
2 703-2845 1 Shield, Exh. (Mfg. Date Prior to H157)
703-3099 1 S  Shield, Exh. (Mfg. Date H157 to Present)
3 703-2846 1 Shield, Exh. (Used with exhaust tube
751-3120)
4  703-2847 1 Shield, Exhaust Tube Rear
5 710-1268 6 /P Screw, Hex Wash Hd Tapp #10-16 x .38
6  710-3290 4 Screw, Engine Mounting 3/8-16 x 1.25
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 736-0105 4 /P Washer, Bell, .380 x .88 x .062
9 751-3120 1 Tube, Exaust, w/Attached Heat Baffle
10 751-3137 1 Tube, Exh. (Mfg Date Prior to H157)
751-0653 1 Tube, Exh. (Mfg Date H157 to Present)
11  759-3744 1 S  Arrestor, Spark
12 721-0375 1 S  Gasket, Exhaust (Same as
KH-12-041-03)
13  712-3086 2 /P Nut, Exhaust, M8 x 1.25 (Same as

KH-M-0841080)

WWW.mymowerparts.com



Page 43 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Exhaust

™ “_

™

r-..._r--._‘nl‘ o,
_-JJ...
",

Ty
il
___..____
I
)

r;-;-

)

gar

Q)
_4 "l_ ;..-'. _—r

‘ 1'1--..._.'

“
W -
4_ﬁ '_.__ﬁ -_

| \

-

)

'-'.__._.1..__ .-‘

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 44 of 87
Exhaust
Ref#  Part Number Qty S/P/F  Description
1 KH-25-072-04 2 /P Stud, Exh. Manifold, M8 x 1.25 x 33
2 721-0375 1 S  Gasket, Exhaust Manifold
3 712-3086 2 /P Nut, Muffler, M8 x 1.25

WWW.mymowerparts.com



Page 45 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Fender And Running Board

(A iy 8 /ﬂ, A
"\ — AT
AV N _M — ) // . ///M/ . )
DI\ = % —~ L.
&Am\“wwww Mw_\ o fﬂ //M“!@_n Vyywm AN .mmuuv N
\«%A\\\\\w N (1) // . \ N\) //%m [ T
L /&““““wmwyﬂ ST T .}./M/N” VA \vNAym -
OR/\ AN P \ KA
o Q) AT W? v7/ANG
VW/ /A\\“‘“\\ ¢ \\\ \ \ \, A\ \V v.v \ A ¥4 A\E,v °) .
D ) A/ N N\ . N 7 ST
\ww,w, /A&““‘ \\ ‘ \,_/w,l . N NN Am M RN
Y7770 U RN\ -
ImmNMNNWWWW/ /A, M‘\ \\ ,// /”MMM\ // // //WVIIMWM“\uA// A‘I. ..\i.l\:.// MV N u/ Anm v\ \MWI»JAW \W\M
7 v NN AN / /
0 N\ \A ]
7 \ oA\ YL N
A‘\\\\\\ / — / _mq‘ /w/ \ ya \ = o
,,“Am““mmwww, =N\ N e \M
//Am“““““\wv/ Ar_wu\v A‘_,muv x/ /// \xx.ﬂ. ,_w.a//// .//. fﬁ J/
/Am\\“\‘_a ) A WY LS N\
N7V, T N () 7 ,_,/
\ .1 / .\ / / . W \
A\W/v A(\\ ., mM/v //. \\MAW,,, ,/ | V\,
) () & A4S ,‘\wwmw//,// Am@. ¥ . MM N
N~ //,/ & /m Aﬂ ) A AN R
A\ SN ﬁ : N ) W ,,fmul-.-- .,,(v;.....y;
// 1// /I Y \)// \.ﬂlmwuru.lhI.HW“Hl AN v/ " f...;llllllnl.-..w
Y\ AANNCE N AN
A : \
le, @Y
7). N S
] \ A m.//,/ YAT.M_' / \/
/\\ u// N - / A
o (A0 7
A Zv \\\ e /
e AV 4 - \./ -
s o
A ﬁ.‘..
) & ,,
~ / y/
N 4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Fender And Running Board

Page 46 of 87

Ref#  Part Number Qty S/P/F  Description
1 631-3000 1 Cover, 6-Speed Shifter
2  631-3002 1 Cover, Implement Lift
3  703-2278B-0498 1 Fender
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-1268 6 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 12 S Nut, Hex Flange Lock, 1/4-20
8 722-0258 6 S  Grommet, Insolater
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10  735-3046A 1 /P Pad, RH Foot
11  735-3047 1 Pad, LH Foot
12 736-3090 6 /P Washer, Flat, .255 x .72 x .06
13  750-3169 6 S  Spacer, .281D x .40 0D x .42 Lg
14  759-3738-0498 1 S  Running Board w/Graphic
777530171 1 /P Graphic, Warning
15  777D00430 1 S  Graphic, Rear Fender
16  703-2628 2 Bracket, Fender Reinforcement

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N~ B ~— e S o
m v_ A\ﬁu/v “\y
o /,ﬁ\ J\w\ ﬂ\!!ulﬂ
N~ - ‘ o
< / Af /WM r m N A/m,\v
o \ \w/”u“\ J VAN
& o /&

; \ ‘. / o ¢r/f{ J\

,M.,/,m,/v\ \\H/ A % ) )i y \\ ~

,,Aux A nmmv_ /Aﬂ/_ \““\ .

,v \ [ﬂw NG L W ©)
N /H
v yv W\ o
¢ \“NW\\\\AHM/ // W FER \@.f...../nr::ttr:!.i
5 w/ nmm/ N,”/wmfmmmmmmuuu{.i!i _W
\.ﬁ\\mv ._\w m3 _bv Ai , lv
3\; ANOIZAS

\ \\ // ﬂ, e

. T R, T

w ,,/”/ /VN\N// ST

é A\mf, O \
A\_ _ﬁw/v T N \.‘ﬁuvwv._—_mvfw\
e e -~ A -
- e H/
e H\\ \.O///
\\\m\\\\ﬂ ;\1/V )
\_ ~ AE/V mmm\v - n.an..dwr_ :\_V
Ab\., =~ 7
,\\ e - M\
L, F/ SN N
TN oy {—
OIS

2130 Tractor S/N 326,006 & Up

Frame And Drawbar

/ //
/ /
,

e

/V/m, ul!....ll.. J

\ RSN
O —

O 000 &«

\yv NN\ =
\\\\unn nnun\\mmu/ —

/ V / X (Y n.uv

S NN

LN Ty

i..,wMm.%UAHHHH\i\
\ \
Hu/_wuv // //
\
\
,ﬂyw N(Y--mv/

llllllllu.-k

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Frame And Drawbar

Page 48 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0132-0498 1 S Rod, Quick Attach
2  603-0328A-0498 1 S Frame
3  703-2257-0498 1 S  Drawbar
777120296 1 Graphic, Trans Release Lever
4  703-2577-0498 1 S  Bumper
5 710-0597 6 /P Screw, Hex Cap, 1/4-20x 1.0
6 710-0623 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x .75
7  710-1260A 4 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
8 710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
9 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
10 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
11 722-0258 6 S  Grommet, Insulator
12 732-3002 1 S  Spring, Latch
13  736-3090 6 /P Washer, Flat, .255 x .72 x .60
14  738-0255 2 S  Bolt, Shoulder
15 750-3114 1 S  Spacer, Idler, .407 x .62 x 4.38
16  750-3169 6 S Spacer, .28x.40x .42 Lg
17  756-3045 2 S  Pulley, Idler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N
2)

T@) (@
J$ _m_

Page 49 of 87

1 \
., //,. rr....-wr..\\.‘v... * ._mnw ..Amm-r...\\.u\_lnm_

-~ IJCJ
_THWV AH ....J_.‘u._ A/ \-§ o
) I..Il.rlll / \ —
ﬁr...!.i! Jlxﬂ/”,_”r \\“m_www“m X mv_m ‘I_\E:./v
~ N\ T T ©

/< m..
0.5

® O¥
-

" \\AA
A

Afé uv ( W )
¢

2130 Tractor S/N 326,006 & Up
Front Axle And Connections

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Front Axle And Connections

Page 50 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3 710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2.0 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-3001 4 S Nut, Hex Jam, 3/0-24 GR5
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/18-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 87

2130 Tractor S/N 326,006 & Up

Front Wheel

B
m_..,qg

!

=
-
3
-

i,
p——

”,...
N \ A
ﬁ,”,.. (@)

| o
_\

=
- »
e

o,
~.
7N ~ e.,,
L\ @) { i~
fJJli\\\ f/ \

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Page 52 of 87

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3103 2 S Tire,Cub Tread, 15x 6 x 6 (S/N 359000 &
Below)
734-3186 2 S Tire, Cub Tread, 15 x 6 x 6 (S/N 359001 &
Above)
1 634-3015-0499 2 /P Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3  731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x .110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7  737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



Page 53 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Fuel System Spec. 22508

/LHV /G\UF//I J ,/?U
) L ®
B o
- @A & .
Am.@, /”7 #
N
W
N ®
S SOt
Sty \8 N, &@)
® - & U =
@ T A.‘n\.m B T ® AA
“ri, v o’ \mw nf.l..\v —.
—t ), N7 _
w2 G >3 | ) _n | ; )0
iy e U
mW\ \ gﬂ
, |
®

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Fuel System Spec. 22508

Page 54 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0641060 2 S Nut, Hex Flange, M6 x 1.0
2  KH-M-0629085 2 Stud, Carburetor, M6 x 1.0 x 116
3 KH-M-0644035 2 Screw, Socket Cap, M6 x 1.0 x 35
4  KH-12-029-04 1 Adapter, Carburetor
5 KH-12-265-04 1 S  Deflector, Heat
6 KH-12-041-02 1 /P Gasket, Air Filter
7  KH-12-041-01 3 /P Gasket, Carburetor
8 KH-12-853-80 1 S  Kit, Carburetor w/Gskts [Includes Ref No. 6 &
7(1)]
9 KH-25-155-02 1 /P Connector, Hose, 90°.
10 KH-12-146-12 1 Plate, Choke
11  KH-25-086-27 4 /P Screw, Choke & Throttle Plate
12 KH-12-089-09 2 Spring, Idle Fuel & Speed Adj
13  KH-12-368-05 1 Needle, Idle Fuel Adj
14  KH-12-086-04 1 Screw, Idle Speed Ad]
15 KH-12-757-08 1 /P Kit, Choke Shaft Repair (Includes Ref No. 16)
16 KH-12-173-06 1 /P Cap, Choke Lever
17  KH-12-144-09 1 /P Shaft, Throttle w/Seal
18 KH-12-146-03 1 Plate, Throttle
19 KH-12-337-03 1 Jet, Main
20 KH-12-757-02 1 /P Kit, Float
21  KH-12-041-05 1 /P Gasket, Bowl
22  KH-12-104-01 1 /P Bowl, Fuel
23  KH-12-041-06 1 S  Gasket, Bowl Retaining Screw
24 KH-12-086-05 1 /P Screw, Bowl Retainer
25  KH-12-353-07 1 S  Line, 90° Fuel
26 KH-X-426-9 6 S Clamp, Fuel Line
27  KH-X-728-1 1 Clip, Tube
28 KH-M-0545010 1 /P Screw, Hex Flange, M5 x 0.8 x 10
29  KH-12-353-11 1 /P Line, Metal Fuel
30 KH-12-353-01 1 S Line, Fuel, 1-1/4"
31 KH-24-050-02 1 S  Filter, Fuel
32  KH-25-353-08 1 S Line, Fuel, 5"
33  KH-X-380-1 1 S  Connector, Straight Hose
34  KH-12-559-01 1 S  Kit, Fuel Pump (Includes Ref No. 35, 36 & 37)
35 KH-M-0645020 2 S  Screw, Hex Flange, M6 x 1 x 20
36 KH-12-112-05 1 Spacer, Fuel Pump
37  KH-25-041-09 2 S  Gasket, Fuel Pump
38 723-3066-24 1 /P Insulation, Fuel Line

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 87

2130 Tractor S/N 326,006 & Up
Fuel System Spec. 22531

O, \“ s

@ g N_w
© Y...--.mm ©

y

ll"”"ﬂ‘lﬂw-‘\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Fuel System Spec. 22531

Page 56 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0641060 2 S Nut, Hex Flange, M6 x 1.0
2 KH-M-0629116 2 Stud, Carburetor, M6 x 1.0 x 116
3 KH-M-0644035 2 Screw, Socket Cap, M6 x 1.0 x 35
4  KH-12-029-04 1 Adapter, Carburetor
5 KH-12-265-04 1 S  Deflector, Heat
6 KH-12-041-02 1 /P Gasket, Air Filter
7  KH-12-041-01 3 /P Gasket, Carburetor
8 KH-12-853-93 1 /P Kit, Carb w/Gskts [Includes 6, 7(1),
KH-12-454-01(Wire Tie) and KH-25-452-20
(Terminal)]
9  KH-25-155-02 1 /P Connector, Hose, 90°.
25  KH-12-353-07 1 S  Line,90° Fuel
26 KH-X-426-9 6 S Clamp, Fuel Line
27  KH-X-728-1 1 Clip, Tube
28  KH-M-0545010 1 /P Screw, Hex Flange, M5 x .8 x 10
29  KH-12-353-11 1 /P Line, Metal Fuel
30 KH-12-353-01 1 S Line, Fuel,11/4
31 KH-24-050-02 1 S  Filter, Fuel
32  KH-25-353-08 1 S Line, Fuel, 5"
33  KH-X-380-1 1 S  Connector, Straight Hose
34  KH-12-559-01 1 S  Kit, Fuel Pump (Incl. 35, 36, 37)
35 KH-M-0645020 2 S  Screw, Hex Flange, M6 x 1 x 20
36 KH-12-112-05 1 Spacer, Fuel Pump
37 KH-25-041-09 2 S  Gasket, Fuel Pump
38 723-3066-24 1 /P Insulation Fuel Line
KH-12-757-02 1 /P Kit, Float Assembly (Not Shown)
KH-12-757-03 1 /P Kit, Carburetor Repair (Includes the following
4 items) (Not Shown)
KH-12-041-01 1 /P Gasket, Carburetor
KH-12-041-02 1 /P Gasket, Air Filter Base
KH-12-041-05 1 /P Gasket, Fuel Bowl
KH-12-041-06 1 S  Gasket, Bowl Screw
KH-12-757-08 1 /P Kit, Choke Repair (Includes the following 5
items) (Not Shown)
KH-12-144-17 1 S Shaft Assembly, Choke
KH-12-146-12 1 Plate, Choke
KH-12-158-01 1 S  Bushing, Choke
KH-12-173-06 1 /P Cap, Choke Lever
KH-25-086-27 1 /P Screw, Valve (2)
KH-12-757-33 1 /P Kit, Solenoid Repair (Includes the following 3
items) (Not Shown)
KH-12-041-06 1 S  Gasket, Bowl Screw
KH-12-454-01 1 S Tie, Wire
KH-25-452-20 1 Terminal
KH-M-05610101 1 F  Screw, Thrd Forming M5 x .8 x 10 (Not
Shown)
KH-X-22-11 1 F  Washer, Lock 1/4" (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 87

2130 Tractor S/N 326,006 & Up

Fuel Tank

.--'hﬁ

W e
= L
e e

O =

(

v N
//
e Y

flll"']l

i
TN

i)

S

\

\

u77 - \
A
/

7

3
‘_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Page 58 of 87

Fuel Tank

Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line, Fuel, 72 in Lg (Order bulk fuel line part

no 759-3330 10 ft Ig)
5 751-3112 1 S  Tank, Fuel
6 751-3124B 1 S Cap, Fuel
723-3066 1 S Insulator, Foam Fuel Line (Not Shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 87

2130 Tractor S/N 326,006 & Up
Grille, Hood And Side Panels

]
Gty

_\nﬁ,\

e

S .
o~ J\v (®)
— \\\ \l-mv . S
® 7 s L
/va “ S / /
QMI//, o U ) \““
"~ . nw_..A W _ \“__\\
V4 @ \\\\“\w
4 ray
Eay .8/
Q. ~gab |
£ TL
® @il
A _ m.,...u\
A\E/ Af_w_\v e
o Y
N \ :
A MJ\V _l.h_\ \HM /h /__ v*.
mm/nvv&@wwuwﬂ. ( \ | ._M,./M
\/( “ \ \\v C AN . )
/ () (¥
/ & o AN
S/ J
// \“ /a e
\ \ / ‘- o
\\ S mx Q/“ )
\A\nﬂu.nm = / \.ulwmru\
N A . \
il Wi '¢
[ ] -
NG e ;/H
A/_UV G .f_m«f g
. //””uurmr.mwv
yd N I L
AL O
\\ﬁ/ A\n_u, Arnm\_ A/u.\.\v [ ,
O\
N

P

N v A\ gl Jv

2 " o~
NP
ol y/ ) a/ -\
AN N mwr p
N N\
NN \
N M /
\ 4 \
A\ mv,.._ pot?™"?
A\ \
W\

\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Grille, Hood And Side Panels

Page 60 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3  603-0583-0499 1 S  Bracket, Upper Hood
4  703-2396-0499 1 /P Panel, RH Side
5 703-2397-0499 1 /P Panel, LH Side
6  703-2398-0499 1 /P Grille
7  703-2465 2 /P Link, Short Hood
8  703-2466A 2 S  Link, Long Hood
9  703-2495-0499 1 /P Screen, LH Panel
10  703-2496-0499 1 /P Screen, RH Panel
11  703-2612 1 Guide, Hood (Mfg Date G317 and Before)
12 710-0351 8 /P Screw, Truss Mach Tapp, #10 x .50
13  710-0599 6 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
14 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
15  712-3087 2 /P Nut, Wing, 1/4-20
16 723-3059 1 /P Seal, Heat Baffle
17 726-0139 2 /P Nut, U-Type Speed, #10
18  726-3047 6 S  Retainer, Push Nut (Serial No. 359000 and
Below)
19  725-3257A 1 S  Headlight Assembly (Lens Glued to Reflector
on Units Built After Mfg Date H018)
759-3693 2 S  Bulb Assembly Only, Headlamp
731-3138A 1 S Lens, Cub Cadet
731-3150A 1 S  Reflector, Headlight
21  732-0334 4 S  Spring, Compression, .50 OD x .50 Lg
22  732-3116 1 Spring, Hood Latch (Mfg Date G317 and
Before)
732-0855 1 S  Spring, Hood Latch (Mfg Date HO17 and After)
23  736-0175 8 S  Washer, Spring, .265 x .562 x .025
24  736-0400 2 S  Washer, Flat, .218 x .62 x .063
25 738-3141 2 S  Bolt, Shoulder, .31 Dia x .75 Lg
26  748-3055 4 S  Bushing, Tapered
27  759-3747-0499 1 S  Hood, Series 2000
28  777-1702 1 Graphic, Hood, RH
777-1701 1 Graphic, Hood, LH (Serial No 359000 and
Below)
777D02198 1 /P Graphic, Hood, RH
777D02199 1 /P Graphic, Hood, LH (Serial No 359001 and
Above)
29  777-1704 2 Graphic, AGS 2130 (Serial No 359000 and
Below)
777D00551 2 /P Graphic, AGS 2130 (Serial No 359001 and
Above)
30  777X40079 2 /P Strip, Protective
31 777120314 1 /P Graphic, Warning HOT
32  779-3536 2 S  Script w/Studs, Cub Cadet (Serial No 359000

and Below)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 61 of 87

2130 Tractor S/N 326,006 & Up

Ignition/Electrical

// AM m.,
zll\wmur

@ / L

N, _——
N ) ()

T4

/

/

e
Ve

ngggﬁ%

)

,,.ua.

-

e =
.

/

r,wv )

ll
lllllll...\\\

Je—

Ax _/\)

2
MW ~ ///

f<,~/ v‘>,Aﬁ

\// n/yg\ vk

o,

& )
™ )
1 -y
IR
2
A
s E
_\_‘.H/
V.“H.\
/
y
It
3
A““\\ L
2
¥/

\/v

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Ignition/Electrical

Page 62 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-237878 1 /P Kit, Stator (Incl. KH-25-452-01) _
2 KH-X-67-51 4 S  Screw Stator Mntg M5 x 0.8 x 25
3  759-3336 1 /P Spark Plug
4  KH-M-0545010 2 /P Screw, Stator Harness Clip, M5 x .8 x 10
5 KH-X-728-1 1 Clip, Cable
6 KH-12-584-04 1 /P Module, Ignition
7  KH-M-0545020 2 /P Screw, Ignition Module, M5 x .8 x 20
8 KH-X-42-15 1 /P Key
9 KH-12-025-28 1 Flywheel Assy
10 KH-12-468-03 1 /P Washer, Flywheel
11 KH-12-086-14 1 Screw, Flywheel, M10 x 1.5 x 46
12 KH-12-157-03 1 S Fan
13 KH-12-162-05 1 Screen, Grass
15 KH-25-086-47 4 /P Bolt Shoulder M6 x 1 x 16
16  KH-M-0639016 2 S  Screw, Rectifier, M6 x 1.0 x 16
17  KH-41-403-09 1 S  Rectifier-Regulater
18 KH-236602 1 S  Connector, 3 contact
19 KH-X-22-11 1 Washer, Lock, 1/4
20 KH-236473 1 Connector, 3 contact
21 4 Spacer (Replaced by KH-25-086-47)
222 4 Screw (Replaced by KH-25-086-47)
KH-12-518-01 1 Lead, White, Ground to Kill, 19" (18 gauge,
fully insulated push-on tab and insulated
push-on tab terminals)
KH-12-518-29 1 Lead, Black 6"
KH-25-518-05 1 Lead, Black, 5" (14 gauge, uninsulated
push-on tab terminals)
KH-M-0445010 2 Screw, Hex Flange, M4 x .7 x 10 (To attach

harness to baffle)

WWW.mymowerparts.com



Page 63 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Implement Lift Handle

~ g
I/I/”/WN r.H
>
hlllxgglll
W,
o N,
f{e) '
2v ~ 'I
v t . N// A///
N
_/II”/./I T J
.~

", W,
", ,
AN S /

_h\x ..izxs\.P.x.{..‘.i!.w oy

H !lltiﬂﬂ/ ///
_,/—.4 N H N ”/ «
— AS )7 N
e SR
- A’Q_\ A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Implement Lift Handle

Page 64 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0057A 1 S  Handle Assy, Lift
2  603-0059 1 S  Shaft Assy, Lift
3 603-0136 1 Fork, Lift
4  703-2239 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75 Lg
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .50 Lg
8 710-3144 1 /P Screw, Hex Cap, 34-18 x 2.0 Lg GR5
9 710-3279 1 /P Screw, Hex Cap, 30-18 x 4.25 Lg GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam, 3/8-24
14  712-0431 2 S  Nut, Hex Flanged Lock, 34-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock, 5/16-18
16  715-0114A 2 S  Pin, Spiral Spring, 1/4 Dia x 1.50 Lg
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06 Thk
22  738-0145 1 S  Bolt, Shoulder
23  747-3175 1 S Rod, Index
24  748-3051 2 S  Bearing, Hex Flange. 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

TN, ‘
(o)
& e
5 . ™)
S () .
3 =
S NN
w P A/JUV A D Vm?v \\W/u
A T ) > ™
o { um.\ v Wv_mw H u
\ (@) ,, - & m,@ (@)
\ \Ps 2
o // e s
[T P / A\J I —e
\V . \‘ "\, \\ ) / ) \li/
Lo/ ﬁwv Q) AN , (2
\ \A\oe,v i T .va/ \.,\ // : Muv ﬁ
Y, S .ﬁ.\ v. , - .
// ._\..llllL \ \“w“/ hlnw TN, \ .ﬁ// ,/
A PO N
J N e NS
2 //%, A/Z/A Y /ywﬂ_mwv
N ]
i ) (=)
AH _Suv

]

\\\\\ . m _\u\\\ \%uD‘.\\‘:\l_;
/

(2)

o R R

3 Y \ N \n_,,_

o3 Y — f)Vf v, fﬂl N { - V

© @ Y AN N /\A\‘u./v

9 N N ; Y L

01 — /N/ .,,/ II//// H

(o] // Py e NN

Qe N ,LT..JYV,W RN ] RN

oNo 3 . N AN T “u% L \ )vwﬁ N A\_hwv N
ZT VT, BT ) P
E
g% N w

3 S - . R :_v ‘mn Q

— m - i e, o

T

o M H
32 D ®
N E )\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 66 of 87

Implement Lift Hanger

Ref#  Part Number Qty S/P/F  Description
1 603-0058 1 Bracket, LH Hanger Moved to RH side - Mfg.
Date F027G3 (6-02-'97) & After
2 703-2234 1 Bracket, RH Hanger Moved to LH side - Mfg.
Date F027G3 (6-02-'97) & After
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link, RH Lift
5 703-2833 1 Link, LH Lift
6  710-3000 2 S  Screw, Hex, Cap, 3/8-16 x .75 GR5
7  711-3319 1 S  Ferrule, Adjustment
8 712-0431 7 S  Nut, Hex Flange Lock, 3/16
9 712-3048 1 S  Nut, Hex Jam, 1/2-13 GR5
10 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
11  714-0145 1 S  Pin, Internal Cotter
12 736-3125 3 /P Washer, Flat, .50 x 1.5 x .15 Mfg Date
FO17G3 & Before
736-0326 3 S  Washer, Flat, .51 x 1.0 x .125 Mfg Date
F027G3 & After
13  736-3069 2 Washer, Flat, .531 x .875 x .15 Mfg Date
FO27G3 & After
14  738-0430 2 Bolt, Shoulder
15 738-0507B 3 S  Bolt, Shoulder

WWW.mymowerparts.com



9623 or 606-561-4983

6/8-

For Discount Cub Cadet Parts Call 606

Page 67 of 87

2130 Tractor S/N 326,006 & Up

Labels

A- -.
iy _.
A- |
iy _.

N
[V
o]
.‘l_
(7]
(4]

<
.

.

ul

.—.‘

V__j
I
wu

3A~21
“ ‘__ :' ....___“ ¢ 1
(e
(7] (e »]

-
-

&)
L
a)

__

T
e

)

.=_ .

i)

g

_:,l.

L
)
o
|
IR
(o]
3y
‘a_ﬁ.

Y

bl

)

!
i
!
L




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 68 of 87
Labels
Ref#  Part Number Qty S/P/F  Description
777-4571  777-4571 1 S LABEL-CUB W/SPRIG
777-1716  777-1716 1 LABEL-SEAT ADJ RELEA
777-4267  777-4267 1 S LABEL-DASH
777-4535  777-4535 1 S  LABEL-AGS 2130
777-4511  777-4511 1 S LABEL-CUB BY MTD RH
777-4542  777-4542 1 LABEL-CUB BY MTD LH
777-4485  777-4485 1 LETTERS W/SPRIG-CUB
777-1915A  777-1915A 1 S LABEL-REAR FENDER

WWW.mymowerparts.com



Page 69 of 87

006 & Up

)

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,

Labels (Cont

N

Q
o™
ll
.n“
<

[N

1

P
).

m
T
-
N
™
T}

2 1(

a—_

. %)

,____'__________

0 e




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Labels (Cont.)

Page 70 of 87

Ref#  Part Number Qty S/P/F  Description

777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO

777-4317  777-4317 1 S  LABEL-IGNITION

777-2283  777-2283 1 S GRAPHIC,WARNING HOT
777-9192B  777-9192B 1 S LABEL-DECK SAFETY

777-1584  777-1584 1 S LABEL-DANGER CUT FIN

777-9341  777-9341 1 S LABEL-ASSEMBLE CHUTE

777-1426  777-1426 1 S LABEL

777-5371  777-5371 1 LABEL-MODEL/SERIAL #

777-6181  777-6181 1 LABEL-DATE/CODE

777-2101  777-2101 1 S LABEL-FRAME COVER

777-2041  777-2041 1 S GRAFIC-MADE IN USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 71 of 87

._.._
.L
*®
T
ﬂ
_

N ;

(7%

Q

Ll

o

o

=)

o3

O

o

=1

O

N

o

=

~

%)

S

(&)

C =

= »

8L w

— ©

[q |
iﬂ
o

P
___.. _-:_ _—!.

1 _ﬁ 1

LAY

TRANSMISSION RELEASE LEVER

= s WO ™

[/

WARAR-NY MO

AN CAUTLH



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 72 of 87

Labels II
Ref#  Part Number Qty S/P/F  Description

777-3947  777-3947 1 S  GRAPHIC-TENSION LEVER

777-1714  777-1714 1 GRAFIC-RELEASE LEVER
T77-2276A  777-2276A 1 S STRIP, PROTECTIVE PO

777-4317  777-4317 1 S  LABEL-IGNITION

777-2283  777-2283 1 S  GRAPHIC, WARNING HOT
777-9192B  777-9192B 1 S LABEL-DECK SAFETY

777-1584  777-1584 1 S LABEL-DANGER CUT FIN

777-9341  777-9341 1 S LABEL-ASSEMBLE CHUTE

777-1426  777-1426 1 S LABEL

777-2456  777-2456 1 LABEL-1.D. PLATE

777-6181  777-6181 1 LABEL-DATE/CODE

777-2041  777-2041 1 S GRAFIC-MADE IN USA

777-5371  777-5371 1 LABEL-MODEL/SERIAL #

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 73 of 87

2130 Tractor S/N 326,006 & Up

Oil Pan/Lubrication

@D o_v o= D

i

S 0y @
,mm\,/maxoo )

N
heo 4

. /
A Mum \1HHH\\.m

N N _m\ .
A“ ///\\\\\\ . // )
/ / \
/ & \
-, - Ty b A
A_.n,u/v A S ] Ma_._‘w //
& - § NN\

\.m_/
A/
&
N
. /. l ,I\ n\lr

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 74 of 87
Oil Pan/Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KH-12-009-39 1 Plate Assembly, Closure (Includes 4, 6, 7, 30
and 31
2 KH-12-032-03 1 /P Seal, Oil (PTO end)
3  KH-24-086-16 1 S  Screw, Closure Plate M8 x 1.25 x 45
4 KH-12-096-21 1 /P Cover, Oil Pump
5 KH-M-545016 3 Screw, Oil Pump Cover, M5 x 0.8 x 16
6 KH-12-153-05 1 O-Ring, Oil Pump
7  KH-12-393-01 1 Pump Assembly, Oil
8 KH-25-099-24 1 S  Switch, Oil Pressure
9 KH-M-651055-S 2 S  Screw, Oil Filter Adapter M6 x 1 x 55
10 KH-12-029-08 1 /P Adapter, Oil Filter
11  KH-12-050-08 1 S  Filter, Ol
12 KH-12-041-07 1 Gasket, Oil Filter Adapter
13 KH-12-208-02 1 S  Body, Oil Pump Relief Valve
14  KH-12-462-02 1 Piston, Oil Pump Relief Valve
15 KH-12-089-16 1 Spring, Oil Pump Relief Valve
16 KH-12-126-16 1 S  Bracket, Oil Pump Relief Valve
19 KH-52-154-01 1 /P Clip, Oil Tube
20 KH-12-153-04 1 O-Ring, OIil Pick-Up
21  KH-12-755-73 1 /P Kit, Oil Pick-Up (Includes 22)
22  KH-25-381-01 1 Pick-Up, OIl Screen
23  KH-12-153-07 1 O-Ring Lower QOil Fill Tube
24  KH-12-023-22 1 Tube, Oil Fill
25  KH-12-153-02 1 S  O-Ring, Upper Oil Fill Tube
26 KH-12-153-03 1 O-Ring, Dipstick Cap
27  KH-12-038-08 1 Cap/Dipstick, Oil Fill
28 KH-X-25-12 2 /P Washer, Plain, 1/4
29 KH-24-086-17 1 S  Screw, Hex Flange M8 x 1.25 x 45
30 KH-25-462-09 1 /P Valve, Oil Pressure Relief
31 KH-12-030-05 1 Bearing, Thrust
32 KH-M-0545016 1 S  Screw, Hex Flange M5 x .8 x 16
33  KH-47-038-27 1 Dipstick Assembly
34 KH-X-25-44 1 Washer, Plain, 5/16
35 KH-52-032-14 1 Seal, Rubber
36 KH-41-153-01 1 /P O-Ring, Lower Qil Fill Tube
37 KH-12-123-16 1 Tube Oil Fill
KH-41-518-20 1 Lead, Blue 6" (not shown)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 75 of 87

2130 Tractor S/N 326,006 & Up

PTO Clutch

L
vxnnu

._i ____w,n

-

\\xxntnx

_..{\“__.

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 76 of 87
PTO Clutch

Ref #

Part Number

Qty S/P/F  Description

OO WNPE

710-0757
711-1099
711-3351
717-3385A
736-0171
736-3082A

/P Screw, Hex Cap, 7/16-20 x 1.5 GR5
Stud, Clutch Stop
Spacer

S  Clutch Assy, PTO

S  Washer, Lock, 7/16

/P Washer, Flat, .445 x 1.5 x 1.72 Hdn

RPRRRRR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 77 of 87

gy, ",
BN,
y N I:rf

N\, &)

.
I,

\

2130 Tractor S/N 326,006 & Up

Rear Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 78 of 87
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3104 1 S Tire, Cub Tread, 20 x 9 x 8 (S/N 359000 &
Below)
734-3189 1 /P Tire, Cub Tread, 20 x 9 x 8 (S/N 359001 &
Above)
1 634-3005-0499 2 S Rim Assy, Rear
2  712-3050 8 /P Nut, Lug, 7/16-14
3  734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 79 of 87

® ® S
o M/ ,_/ ._5
~ ® XNy T =
AN =2 OGRS O O
@ [ %0 O ST =
“ V/y/ / ﬂ// .ﬁ vn T A\.H,,u M|1|.é._u-r .”fAn”\ - \H\_.
/N \ W\ / N = ,w ,,,,, Fob W
AN W/ L G
/N l / n“.r--!..a“), N “‘,‘_\m:
W ./I-l ,,,T A W w NROIOV/ B c
\\Www 4 \ / . .Av \ \“ “v //Jv rﬁ\ J\m‘__\ o Ty S,
ey Sy
7 M\MNNMWW“WNX-.-,A---,WM"”,W-\ .,,WMVW, ‘,, - N e B ey ‘,\U.mm‘x%u% - E
| == [ oW R \\\ T.., / N A N
o “ — \\ ﬁ“ﬂ” // n mru\‘\\\ / \*\ ﬁ , . \ur/
- e /”/ ___w, \ \ \““\ \ / N ,\3: \ v ..,nm_naf; (<)
3 A Vo ey (O (™) ' / RN
© 7 m! / YN\ 7 [ AW V) A ; A
8 %% IN A ha A PR / @, ™./ 7 \ ()
%) AN (@) (1) \ ,, , \ .\Mw \ 4 N S
AN g \ —’ . L
™ N _\va \_
Z0o \.y.: -’ | Q_v )
A g 1 ® ~
S3 =
R ~
=
S 5
N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Seat And Support

Page 80 of 87

Ref#  Part Number Qty S/P/F  Description
1  703-2394-0498 1 Bracket, RH Seat Pivot
2  703-2395-0498 1 S  Seat, Base
3  703-2477-0498 1 S  Bracket, LH Seat Pivot
4  710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
5 710-1260 4 S  Screw, Hex Wash Hd Tapp 5/16-18 x .75
6  712-3004A 8 /P Nut, Hex Flange Lock, 5/16-18
7  720-0190 1 S  Knob, Seat Adjuster
8 731-3154 4 Slide, Seat
9  732-3080 2 S  Spring, Compression 1.9 OD x 24 Lg
10  732-3098 1 Adjuster, Seat
11  738-0140 2 S  Bolt, Shoulder
12 738-0372 4 S  Spacer, Shoulder
13  757-3003 1 S  Seat, Medium Back
14  777-1713 1 S  Graphic, Seat Back Script (S/N 359000 &
Below)
777D00550 1 S  Graphic, Seat Back w/MTD Logo
777D02200 1 S  Graphic, Seat Back w/out MTD Logo
15  777D20310 1 Graphic, Seat Adjuster
16  777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



Page 81 of 87

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Starting System

)

e

N
@/ ¢
‘. - ;
ﬁ\m {
/! [
) ( _..r...i V
A,o N N,,, _Amm P
~ s Y \ ~ =
...llllv ..WIWNM d _w ./ll _“\ \v ﬁlmu
o~ ® /.”H- / ‘,,.l it
m\Y.._-----,L,@ T V4O
/(P
Ny /= o
ﬁrnuv A\_m \\. \A\..un....i. \_
A -
\“mvy... /(%
& “n “\ ) \.\ AN
/. ;
{ mww!.\. / / N
¢

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Starting System

Page 82 of 87

Ref#  Part Number Qty S/P/F  Description
1 KH-M-839080 2 S  Screw, Bendix Starter, M8 x 1.25 x 80.6
2 KH-24-098-01 1 S  Starter, Solenoid Shift Assy (Includes Ref No.
3 thru 19)
3  KH-52-100-10 2 Nut, Starter
4  KH-24-081-04 1 Cap, Drive End
5 KH-12-090-10 1 Lever, Starter Drive
7  KH-24-755-84 2 /P Kit, Starter Repair
9  KH-52-435-02 1 /P Solenoid
10 KH-52-100-09 1 Nut, Starter
11  KH-12-239-01 1 Drive, Pinion
12 KH-12-170-04 1 Armature, Starter
13 KH-12-471-01 1 Frame
14  KH-52-221-01 1 Kit, Brush (Includes Ref No. 15)
15 KH-52-089-09 4 Spring, Brush
16  KH-52-323-03 1 Holder, Brush
17 KH-52-168-01 1 Insulator
18 KH-24-301-01 1 Cap, Commutator End
19 KH-52-211-05 2 Bolt, Thru
20 KH-M-0841080 1 S  Nut, Hex Flange, M8 x 1.25
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 08-S)
KH-25-098-08-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 08-S)
KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 08-S)
KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
KH-25-435-04-S 1 /P Kit, solenoid (Plunger not part of solenoid);
Not: Solenoid secured to starter with 3 Philips
head screws; Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 08-S)
~N/A 3 Screw, external Philips head (Purchase
locally); Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 08-S)
KH-M-839080 2 S  Screw, hex. flange M8x1.25x80 Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)
KH-M-0841080 1 S Nut, hex. flange M8x1.25 Not shown;

Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up

Starting System

Page 83 of 87

Ref#  Part Number Qty S/P/F  Description

KH-25-098-09-S 1 S  Starter assembly solenoid shift (Delco) Not
shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

KH-25-755-33-S 1 Kit, pinion drive Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)

KH-25-141-05-S 1 Ring Not shown; Delco-Remy SOLENOID
SHIFT STARTER (25 098 09-S)

KH-25-221-01-S 1 Kit, brush Not shown; Delco-Remy
SOLENOID SHIFT STARTER (25 098 09-S)

KH-25-435-05-S 1 S  Kit (Includes 3 Torx head screws), solenoid
(plunger is part of the solenoid); Not shown;
Delco-Remy SOLENOID SHIFT STARTER (25
098 09-S)

KH-25-086-113-S 3 Screw, external Torx head M4x0.7x26 Not

shown; Delco-Remy SOLENOID SHIFT
STARTER (25 098 09-S)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 84 of 87

2130 Tractor S/N 326,006 & Up

Steering

\\l/; e
() (o
NS NS

ﬁ/ A A \\t/
!G émvv ~’
J

A\mmxv \

TE © ® |

~L T [ =
.
ﬂw, Mv.%w. Aﬂh var i :AMWT. .i/,. A\NW/V N P \Hxl/ A/AHU\V, , m
h \_ r\ ,,/ /3M\ A nU/v A ﬁ/pv A/l..\\, H/ -
A e LAF \ BN
\ o0 . f 1— " S
Ar_mu\\. A/r\v @ , 2NN // ﬂ H/ LY T
ARV e 7 - @
~ .mm.@r%m D e = A\m.,v o
o ‘.L.q e ey / \ Z Nu
mmw \.\.x.\ n,,wmw _ v .}N\ --\ » :.,;3..@.\ - ?W/v \__\...e @NH ;“nm.mmmnp/ W
hm e ..._ v \ .\ L A\ /v \”nnu J \w/ 3
s R NV /4 (&)
H, \ N \V\\\.\n\\ = .&W\.\\ \n\ . \Onv/v N4
— wm g \nnwwmm /,, R \__z_..ﬂ m-/ /M m(\ >
, | \\\ B
_Ar.axv h Y W.U\ m\ mmww ./v w_ \L_ﬁ/ _,r P/ .\"mw.v m
T S o Yk~ Y —— - AP -
A\_n,/v ﬁw\\‘ \}//N/ - KA ,n,mwv (=) Q@ ( mv\v
=/ \ * ,AN/ \ @v
‘~” A \ A S
| o \ ”—
7 L /
N\AW; m/mnm Mm ,” mh\ \\.. ’ ‘ \ \ mm,\
o= S\

N
/@‘mw\\ M ’ \wlt_ ,/H /Il(\ L\\\ /
74N _R A//H\V e,

(%)

S

\
e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up Page 85 of 87
Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0250 1 /P Segment Assy, 1ST - Steering
2 603-0064 1 Arm Assy, Lower Steering
3 603-0236 1 S  Housing Assy, Steering [Includes Ref No. 25

(Qty 2), 29 (Qty 1) & 30 (Qty 2)]

4  631-0005 1 S  Wheel, Steering
5 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62, GR5
6 710-1260 4 S  Screw, Hex Wash Hd-TPTT, 5/16-18 x .75 Lg
7 712-0237 1 S Nut, Hex Center Lock, 5/16-24
8 712-3001 4 S Nut, Hex Jam, 3/8-24 GR5
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-0115 1 S Pin, Cotter, 1/8 Dia x 1
13  714-3004 1 Pin, Cotter, 3/32 Dia x 1.25
14 717-3382 1 Pinion, Steering
15  722-3019 1 Gasket, Steering
16  723-0156 4 S Joint, Ball, 3/8-24
17  731-3139 1 Insert, Steering Wheel
18 736-0242 1 /P Washer, Bell, .340 x .88 x .06 Thk
19 736-0272 1 S  Washer, Flat, .510 x 1 x .06 Thk
20 736-0351 1 S  Washer, Flat, .760 x 1.5 x .03 Thk
21  736-0355 1 /P Washer, Flat, .56 x 1 x .04 Thk
22  736-0921 1 S  Washer, Lock, 1/2
23  736-3013 2 S  Washer, Flat, .531 x 1 x .027 Thk
24 736-3132 1 Washer, Rubber Flat, .50 x 1.12 x .125 Thk
25  737-3000 2 S  Fitting, Lube, 3/16 Drive Type
26 738-3105 1 Shaft, Steering
27  741-3025 1 Bearing, Flange
28  747-3171 2 Rod, Tie
29  748-0108 1 S  Bearing, Flange, .503 ID
30 748-3007A 2 S  Bearing, Bronze Flange, .75 ID

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 86 of 87

2130 Tractor S/N 326,006 & Up

Controls

ission

Transm

TN,
@) (o

[
® 'y

R\
N//

T

N}
L

NG
e

(= AN m

N (™)
nn ,/l.\
\
\\Y,”,
e 1/
O\ A~
@ N L
- -
. ( /.mwvw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2130 Tractor S/N 326,006 & Up
Transmission Controls

Page 87 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assy, Sleeve
2  631-0009 1 S  Knob, Shifter
3  711-3397 1 Ferrule, Adjustment (S/N 359000 and Below)
4  712-3053 1 S Nut, Hex Top Lock, 1/2-20
5 712-3001 1 S Nut, Hex Jam, 3/8-24 GR5 (S/N 359000 and
Below)
6 712-3008 1 S  Nut, Hex Jam, 3/8-16 GR5
7 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
8 712-0333 1 S Nut, Hex, 1/2-20
9 714-0104 3 S  Pin, Internal Cotter, 5/16 x 1.12
10 732-3094 1 S  Spring, Compression, .63 ID x 2.0 Lg
11  732-3118 1 Spring, Extension, .38 OD x 1.44 Lg
12 736-0185 1 S  Washer, Flat, .406 x .75 x .063 (S/N 359000
and Below)
13  736-0326 1 S  Washer, Flat, .510 x 1.0 x .125
14  736-3022 4 S  Washer, Bell, .406 x .75 x .063
15  736-3092 1 /P Washer, Flat, .265 x 1.0 x .030 Hdn
16  603-0383 1 Rod, Clutch Adjustment (S/N 359000 and
Below)
17  747-3251A 1 Rod, Shift
18  747-3252 1 Rod, Gear Selector
19 747-3256 1 Link, 6-Speed Shifter
20  748-3057 1 Bushing, Shoulder
21  748-3058 1 S Hub, Shift
22  603-0415 1 Rod, Clutch (S/N 359001 & Above)
23  710-0599 2 /P Screw, Hex Wash Hd Tapp, 1/4-20 x .5 (S/N
359001 & Above)
24  747-3304 1 Rod, Front Control (S/N 359001 & Above)
25  748-3073 1 Plate, 6-Speed Cruise (S/N 359001 & Above)

WWW.mymowerparts.com



